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1.790 GHz 3.000 GHz | 1.000 MHz 2.99819 GHz -46,78 dBm -33.78 dB 1.790 GHz 3,000 GHz 1.000 MHz 2.97924 GHz -46,59 dBm -33,59 dB
3.000 GHz 9.000 GHz 1.000 MHz 6.98992 GHz -41.29 dBm -28.29 dB 3.000 GHz $.000 GHz 1.000 MHz 6.84593 GHz -41.30 dBm -28,30 d&
9.000 GHz 13.000 GHz 1.000 MHz 10.32558 GHz -41.37 dBm -28.37 d& 9.000 GHz 13.000 GHz | 1.000 MHz 10.31259 GHz -41.47 dBm -28.47 d8
13.000 GHz 18.000 GHz 1.000 MHz 15.76998 GHz -38.13 dBm -25.13 dB 13.000 GHz 18.000 GHz 1.000 MHz 15.77039 GHz -37.96 dBm -24.96 dB
W 7 w
L )i J GINNEREND oo I J{ J GINNEREND wo
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Highest Channel / QPSK

Highest Channel / 16QAM

Spectrum [ spectrum -
Ref Level 0.00 dém Offset 11,70 dB Mode Auto Sweep Ref Level 0.00 dBm Offset 11,70 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit (ﬁhvrk PABS Limit (Lhnrk PABS
-10 dBHR—FLURIOUS LINE ARS PARS -10 déRR—EURIOUS LINE ABS PABS
_SPURIOUS_LINE_ABS_ _SPURIOUS_LINE_ABS_
20 de 20 dB
a0 de
__ — o Lo Ampmamrad |[[ 40 der W AN ~
i e S T oy habd
i NN oty . “M"MW'*"’M N
-60 dB
-70 dei
-80 dBr
-90 del
Start 30.0 MHz 39006 pts Stop 18.0 GHz Start 30.0 MHz 39006 pts Stop 18.0 GHz
purious Emissions [Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | PoweraAbs | ALimit Rangelow | Rangeup | RBW | Frequency | PoweraAbs | ALimit
30,000 MHz 1,000 GHz 1.000 MHz 973.58071 MHz -47.13 dBm -34,13 dB 30,000 MHz 1.000 GHz 1.000 MHz 913.95552 MHz -47.29 dBm -34,29 dB
1.000 GHz 1,700 GHz 1.000 MHz 1.69738 GHz -46.30 dBm -33,30 dB 1.000 GHz 1.700 GHz 1.000 MHz 1.69948 GHz -48.08 dBm -35.08 dB
1.790 GHz 3.000 GHz | 1.000 MHz 2.98690 GHz -46.70 dBm -33,70 dB 1.790 GHz 3.000 GHz 1.000 MHz 2.98004 GHz -46.44 dBm -33.44 dB
3.000 GHz 9.000 GHz 1.000 MHz 6.98992 GHz -41.40 dBm -28.40 dB 3.000 GHz 9.000 GHz 1.000 MHz 6.98892 GHz -41.30 dBm -28,30 dB
9.000 GHz 13.000 GHz 1.000 MHz 10.31659 GHz -41,27 dBm -28.27 dB 9.000 GHz 13.000 GHz | 1.000 MHz 10.31259 GHz -41.39 dBm -28.39 d8
13.000 GHz 18.000 GHz 1.000 MHz 15.76581 GHz -37.80 dBm -24.80 dB 13.000 GHz 18.000 GHz 1.000 MHz 15.76706 GHz -38.05 dBm -25.05 d
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SPORTON LAB.

FCC RF Test Report

Report No. : FG6N2205-01B

LTE Band 66 / 15MHz

Lowest Channel / QPSK

Lowest Channel / 16QAM

pectrum

Ref Level 0.00 dBm
SGL Count 100/100

Offset 11.70 d8 Mode Auto Sweep

pectrum

Ref Level 0.00 dBm
SGL Count 100/100

Offset 11,70 d&

Mode Auto Sweep

@1 AvgPwr @1 AvgPwr
Limit fheck PARS Limit fheck PARS
-10 ddAR—FBURIOUS INE ABS PASS -10 ddpR—FPURIONS | INE_ABS PABS
_SPURIOUS_LINE_ABS _SPURIOUS_LINE_ABS
-20 dB
-30dp
| AR A ||l 40 de P P N
I AN Al paonpe s A s o I PRI FYVYEOrTTy. X PR DR B e Sl
-60 der
70 d8
-80 del
-90 de -90 de
Start 30.0 MHz 39006 pts. Stop 18.0 GHz | || Start 30.0 MHz 39006 pts Stop 18.0 GHz
purious Emissions ISpurious Emissions
Rangelow | Rangeup | RBW | Frequency |  PoweraAbs | ALimit Range Low Range Up RBW | Frequency |  PoweraAbs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 889.71764 MHz -47.30 dBm -34.30 d& 30,000 MHz 1,000 GHz 1.000 MHz 888.26337 MHz -47.22 dem -34.22 dB
1.000 GHz 1.700 GHz 1.000 MHz 1.69668 GHz -34.31 dBm -21.31d8 1.000 GHz 1,700 GHz 1.000 MHz 1.69843 GHz -39.90 dBm -26.90 dB
1,790 GHz 3,000 GHz | 1.000 MHz 2,97440 GHz -46,83 dBm -33.83 dB 1.790 GHz 3,000 GHz 1.000 MHz 2.98811 GHz -46.66 dBm -33.66 dB
3.000 GHz .000 GHz 1.000 MHz 6.99292 GHz -41.29 dém -28.29 dB 3.000 GHz 5.000 GHz 1.000 MHz 6.99042 GHz -41.22 dBm -28.22 dB
9.000 GHz 13.000 GHz 1.000 MHz 10.30409 GHz -41.47 dBm -28.47 dB 9.000 GHz 13.000 GHz | 1.000 MHz 10.28359 GHz -41.50 dBm -28.50 dB
13.000 GHz 18.000 GHz 1.000 MHz 17.75315 GHz -38.18 dBm -25.18 dB 13.000 GHz 18.000 GHz 1.000 MHz 15.77373 GHz -37.91 dBm -24.91 d&
W Nig w
L )i J GINNEREND oo L J{ J GINNEREND wo
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Middle Channel / QPSK

Middle Channel / 16QAM

Spectrum SIS pectrum o
Ref Level 0.00 dém Offset 11,70 dB Mode Auto Sweep Ref Level 0.00 dBm Offset 11,70 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit (ﬁhvrk PARS Limit (Lhnrk PARS
-10 dBHR—FLURIOUS LINE ARS PARS -10 déRR—EURIOUS LINE ABS PABS
_SPURIOUS_LINE_ABS_ _SPURIOUS_LINE_ABS _
20 dB 20 dB
30 dB
A, Ad |[[ 40 der —~ P AR 2
Y TR Y AP e hd = T P - Ao b
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60 dB
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-80 dBr
-90 del
Start 30.0 MHz 39006 pts Stop 18.0 GHz Start 30.0 MHz 39006 pts Stop 18.0 GHz
purious Emissions [Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | PoweraAbs | ALimit Rangelow | Rangeup | RBW | Frequency | PoweraAbs | ALimit
30,000 MHz 1,000 GHz 1.000 MHz 919.28786 MHz -47.41 dBm -34,41 dB 30,000 MHz 1.000 GHz 1.000 MHz 945.94953 MHz -47.03 dBm -34.03 dB
1.000 GHz 1.700 GHz 1.000 MHz 1.68933 GHz -47.72 dBm -34.72 d8 1.000 GHz 1.700 GHz 1.000 MHz 1.67954 GHz -48.29 dém -35.29 d8
1,790 GHz 3.000 GHz | 1.000 MHz 2.99254 GHz -46.58 dBm -33,58 d8 1,790 GHz 3,000 GHz 1.000 MHz 2.99819 GHz -46.60 dBm -33.60 d&
3.000 GHz 9.000 GHz 1.000 MHz 6.86093 GHz -41.38 dém -28.38 dB 3.000 GHz 9.000 GHz 1.000 MHz 6.85293 GHz -41.44 dBm -28.44 dB
9.000 GHz 13.000 GHz 1.000 MHz 10.32758 GHz -41.48 dBm -28.48 dB 9.000 GHz 13.000 GHz | 1.000 MHz 10.29909 GHz -41.40 dBm -28.40 dB
13.000 GHz 18.000 GHz 1.000 MHz 17.74981 GHz -38.15 dBm -25.15 dB 13.000 GHz 18.000 GHz 1.000 MHz 15.77539 GHz -38.10 dBm -25.10 dB
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«auanas.  FCC RF Test Report Report No. : FG6N2205-01B

LTE Band 66 / 15MHz
Highest Channel / QPSK Highest Channel / 16QAM

pectrum ([ spectrum -
Ref Level 0.00 dém Offset 11,70 dB Mode Auto Sweep Ref Level 0,00 dBm  Offset 11,70 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit Tmrk PARS Limit fheck PARS
-10 dgftR—fBURIOUS |INE ARS PARS -10 d8RR—HRURIOUS JINF ABS PARS
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-80 dB -80 del
00 dg o0 dp
Start 30.0 MHz 39006 pts Stop 18.0 GHz | || Start 30.0 MHz 39006 pts Stop 18.0 GHz
purious Emissions ISpurious Emissions
Rangelow | Rangeup | RBW | Frequency |  PoweraAbs | ALimit Range Low Range Up RBW | Frequency |  PoweraAbs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 907.65367 MHz -47.33 dBm -34.33 d8 30,000 MHz 1,000 GHz 1.000 MHz 921.22689 MHz -47.37 dem -34.37 dB
1.000 GHz 1.700 GHz 1.000 MHz 1.69878 GHz -45.23 dém -32.23 dB 1.000 GHz 1,700 GHz 1.000 MHz 1.69773 GHz -46.33 dBm -33.33 dB
1,790 GHz 3,000 GHz | 1.000 MHz 1.79262 GHz -38.21 dém -25.21d8 1.790 GHz 3,000 GHz 1.000 MHz 1.79262 GHz -38.93 dém -25.93 dB
3.000 GHz .000 GHz 1.000 MHz 6.99092 GHz -41.24 dém -28.24 dB 3.000 GHz 5.000 GHz 1.000 MHz 6.99242 GHz -41.48 dBm -28.48 dB
9.000 GHz 13.000 GHz 1.000 MHz 10.29959 GHz -41,43 dBm -28.43 dB 9.000 GHz 13.000 GHz | 1.000 MHz 10.30559 GHz -41.52 dBm -28.52 dB
13.000 GHz 18.000 GHz 1.000 MHz 15.77039 GHz -37.82 dBm -24.82 dB 13.000 GHz 18.000 GHz 1.000 MHz 15.76123 GHz -38.23 dBm -25.23 dB
Nig

i ) (11l )i )
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LTE Band 66 / 20MHz
Lowest Channel / QPSK Lowest Channel / 16QAM

ctrum m
Ref Level 0.00 dém Offset 11,70 dB Mode Auto Sweep Ref Level 0.00 dBm Offset 11,70 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit (ﬁhnrk PARS Limit thm-k PARS
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purious Emissions [Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | PoweraAbs | ALimit Rangelow | Rangeup | RBW | Frequency | PoweraAbs | ALimit
30,000 MHz 1.000 GHz 1.000 MHz 933.83058 MHz -47,35 dém -34.35 dB 30.000 MHz 1.000 GHz 1.000 MHz 914.44028 MHz -47.03 dBm -34,03 dB
1.000 GHz 1.700 GHz 1.000 MHz 1.69353 GHz -45.83 dBm -32.83 dB 1.000 GHz 1.700 GHz 1.000 MHz 1.69353 GHz -46.48 dBm -33.48 dB
1.790 GHz 3.000 GHz | 1.000 MHz 2.98004 GHz -46.71 dBm -33.71dB 1.790 GHz 3.000 GHz 1.000 MHz 2.99536 GHz -46.31 dBm -33,31d8
3.000 GHz 9.000 GHz 1.000 MHz 6.99292 GHz -41.51 dBm -28.51 dB 3.000 GHz 9.000 GHz 1.000 MHz 6.99092 GHz -41.52 dBm -28.52 dB
9.000 GHz 13.000 GHz 1.000 MHz 10.29609 GHz -41,55 dBm -28.55 dB 9.000 GHz 13.000 GHz 1.000 MHz 10.31359 GHz -41.35 dBm -28.35 dB
13.000 GHz 18.000 GHz 1.000 MHz 15.76331 GHz -38.10 dBm -25.10 dB 13.000 GHz 18.000 GHz 1.000 MHz 15.77164 GHz -38.22 dBm -25.22 dB
W aig *
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SPORTON LAB.

FCC RF Test Report

Report No. : FG6N2205-01B

LTE Band

66 / 20MHz

Middle Channel / QPSK

Middle Channel / 16QAM

pectrum 2 spectrum -
Ref Level 0.00 dém Offset 11,70 dB Mode Auto Sweep Ref Level 0.00 dém Offset 11,70 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit Gheck PABS Limit ¢heck PABS
-10 dgftR—fBURIOUS |INE ARS PARS -10 d8RR—HRURIOUS JINF ABS PARS
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-90 dB -90 dB
Start 30.0 MHz 39006 pts Stop 18.0 GHz Start 30.0 MHz 39006 pts Stop 18.0 GHz
purious Emissions ISpurious Emissions
Rangelow | Rangeup | RBW | Frequency |  PoweraAbs | ALimit Range Low Range Up RBW | Frequency |  PoweraAbs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 957.09895 MHz -47.20 dBm -34.20 dB 30.000 MHz 1.000 GHz 1.000 MHz 904.74513 MHz -47.34 dBm -34.34 d&
1.000 GHz 1.700 GHz 1.000 MHz 1.69983 GHz -46.79 dBm -33.79 dB 1.000 GHz 1.700 GHz 1.000 MHz 1.69878 GHz -44.81 dBm -31.81 dB
1.790 GHz 3.000 GHz | 1.000 MHz 2.98730 GHz -46,88 dBm -33.88 dB 1.790 GHz 3.000 GHz 1.000 MHz 2.99778 GHz -46.46 dBm -33.46 dB
3.000 GHz 9.000 GHz 1.000 MHz 6.99092 GHz -41.25 dBm -28.25 dB 3.000 GHz $.000 GHz 1.000 MHz 6.84693 GHz -41.37 dBm -28.37 dB
9.000 GHz 13.000 GHz 1.000 MHz 10.28459 GHz -41.53 dBm -28.53 d& 9.000 GHz 13.000 GHz | 1.000 MHz 10.30959 GHz -41.25 dBm -28.25 d8
13.000 GHz 18.000 GHz 1.000 MHz 15.76373 GHz -38.10 dBm -25.10 dB 13.000 GHz 18.000 GHz 1.000 MHz 16.38284 GHz -38.02 dBm -25.02 dB
W 7 w
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Highest Channel / QPSK

Highest Channel / 16QAM

Spectrum SIS pectrum o
Ref Level 0.00 dém Offset 11,70 dB Mode Auto Sweep Ref Level 0.00 dBm Offset 11,70 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit (ﬁhvrk PABS Limit (Lhnrk PABS
-10 dBHR—FLURIOUS LINE ARS PARS -10 déRR—EURIOUS LINE ABS PABS
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Start 30.0 MHz 39006 pts Stop 18.0 GHz Start 30.0 MHz 39006 pts Stop 18.0 GHz
purious Emissions [Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | PoweraAbs | ALimit Rangelow | Rangeup | RBW | Frequency | PoweraAbs | ALimit
30,000 MHz 1,000 GHz 1.000 MHz 943.52574 MHz -46.94 dBm -33,94 d 30,000 MHz 1.000 GHz 1.000 MHz 871.29685 MHz -47.39 dBm -34,39 dB
1.000 GHz 1,700 GHz 1.000 MHz 1.68478 GHz -48.19 dBm -35.19 dB 1.000 GHz 1.700 GHz 1.000 MHz 1.65715 GHz -48.23 dBm -35.23 dB
1.790 GHz 3.000 GHz | 1.000 MHz 2.99859 GHz -46,69 dBm -33,69 dB 1.790 GHz 3.000 GHz 1.000 MHz 2.99415 GHz -46.71 dBm -33.71 dB
3.000 GHz 9.000 GHz 1.000 MHz 6.98992 GHz -41.45 dBm -28.45 dB 3.000 GHz 9.000 GHz 1.000 MHz 6.99342 GHz -41.58 dBm -28.58 dB
9.000 GHz 13.000 GHz 1.000 MHz 10.32708 GHz -41,52 dBm -28.52 dB 9.000 GHz 13.000 GHz | 1.000 MHz 10.29159 GHz -41.51 dBm -28.51 d8
13.000 GHz 18.000 GHz 1.000 MHz 15.76789 GHz -38.01 dBm -25.01 dB 13.000 GHz 18.000 GHz 1.000 MHz 15.20586 GHz -38.20 dBm -25.20 d
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«auanas.  FCC RF Test Report

Report No. : FG6N2205-01B

Frequency Stability
Test Conditions LTE Band 66 (QPSK) / Middle Channel Limit
BW 10MHz Note 2.
Temperature Voltage
(°C) (Volt) Deviation Result
(ppm)
50 Normal Voltage 0.0079
40 Normal Voltage 0.0002
30 Normal Voltage 0.0002
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0005
0 Normal Voltage 0.0081
-10 Normal Voltage 0.0084 PASS
-20 Normal Voltage 0.0077
-30 Normal Voltage 0.0085
20 Maximum Voltage 0.0088
20 Normal Voltage 0.0000
20 Battery End Point 0.0082
Note:
1. Normal Voltage =3.8 V. ; Battery End Point (BEP) =3.4 V. ; Maximum Voltage =4.35 V.
2. Note: The frequency fundamental emissions stay within the authorized frequency block.
SPORTON INTERNATIONAL INC. Page Number - A9-39 of 39
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SPORTON LAB.

FCC RF Test Report

Report No. : FG6N2205-01B

Appendix B. Test Results of ERP/EIRP and Radiated Test

LTE Band 2 / 1.4MHz (Average) (GT - LC = 0.6 dB)
RB Conducted EIRP
Channel Mode Size | Offset |Power (dBm)[Power (Watts] EIRP(dBm) EIRP(W)
Lowest 3 3 23.29 0.2133 23.89 0.2449
Middle QPSK 3 3 23.24 0.2109 23.84 0.2421
Highest 3 3 23.36 0.2168 23.96 0.2489
Lowest 1 0 22.39 0.1734 22.99 0.1991
Middle 16QAM 1 0 22.36 0.1722 22.96 0.1977
Highest 1 0 22.49 0.1774 23.09 0.2037
Limit EIRP < 2W Result PASS
LTE Band 2 / 3MHz (Average) (GT - LC = 0.6 dB)
RB Conducted EIRP
Channel Mode Size | Offset [Power (dBm)|[Power (Watts] EIRP(dBm) [ EIRP(W)
Lowest 1 14 23.32 0.2148 23.92 0.2466
Middle QPSK 1 14 23.28 0.2128 23.88 0.2443
Highest 1 14 23.40 0.2188 24.00 0.2512
Lowest 1 14 22.46 0.1762 23.06 0.2023
Middle 16QAM 1 14 22.47 0.1766 23.07 0.2028
Highest 1 14 22.61 0.1824 23.21 0.2094
Limit EIRP < 2W Result PASS
LTE Band 2 / 5MHz (Average) (GT - LC = 0.6 dB)
Channel Mode RB Conducted EIRP
Size | Offset |Power (dBm)[Power (Watts] EIRP(dBm) EIRP(W)
Lowest 1 12 23.33 0.2153 23.93 0.2472
Middle QPSK 1 12 23.29 0.2133 23.89 0.2449
Highest 1 12 23.39 0.2183 23.99 0.2506
Lowest 1 12 22.49 0.1774 23.09 0.2037
Middle 16QAM 1 12 22.50 0.1778 23.10 0.2042
Highest 1 12 22.60 0.1820 23.20 0.2089
Limit EIRP < 2W Result PASS
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SPORTON LAB.

e 3 FCC RF Test Report

Report No. : FG6N2205-01B

LTE Band 2 / 10MHz (Average) (GT - LC = 0.6 dB)
RB Conducted EIRP
Channel Mode Size | Offset |Power (dBm)[Power (Watts] EIRP(dBm) EIRP(W)
Lowest 1 49 23.34 0.2158 23.94 0.2477
Middle QPSK 1 49 23.30 0.2138 23.90 0.2455
Highest 1 49 23.43 0.2203 24.03 0.2529
Lowest 1 49 22.52 0.1786 23.12 0.2051
Middle 16QAM 1 49 22.52 0.1786 23.12 0.2051
Highest 1 49 22.66 0.1845 23.26 0.2118
Limit EIRP < 2W Result PASS
LTE Band 2 / 15MHz (Average) (GT - LC = 0.6 dB)
RB Conducted EIRP
Channel Mode Size | Offset [Power (dBm)|[Power (Watts] EIRP(dBm) [ EIRP(W)
Lowest 1 74 23.41 0.2193 24.01 0.2518
Middle QPSK 1 74 23.41 0.2193 24.01 0.2518
Highest 1 74 23.53 0.2254 2413 0.2588
Lowest 1 0 22.69 0.1858 23.29 0.2133
Middle 16QAM 1 0 22.65 0.1841 23.25 0.2113
Highest 1 0 22.76 0.1888 23.36 0.2168
Limit EIRP < 2W Result PASS
LTE Band 2 / 20MHz (Average) (GT - LC = 0.6 dB)
Channel Mode RB Conducted EIRP
Size | Offset |Power (dBm)[Power (Watts] EIRP(dBm) EIRP(W)
Lowest 1 0 23.61 0.2296 24.21 0.2636
Middle QPSK 1 0 23.57 0.2275 2417 0.2612
Highest 1 0 23.67 0.2328 24.27 0.2673
Lowest 1 0 22.81 0.1910 23.41 0.2193
Middle 16QAM 1 0 22.78 0.1897 23.38 0.2178
Highest 1 0 22.91 0.1954 23.51 0.2244
Limit EIRP < 2W Result PASS
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Report No. : FG6N2205-01B

LTE Band 4 / 1.4MHz (Average) (GT - LC = 0.1 dB)
RB Conducted EIRP
Channel Mode Size | Offset |Power (dBm)[Power (Watts] EIRP(dBm) EIRP(W)
Lowest 3 3 21.83 0.1524 21.93 0.1560
Middle QPSK 3 3 22.13 0.1633 22.23 0.1671
Highest 3 3 22.27 0.1687 22.37 0.1726
Lowest 1 0 21.01 0.1262 21.11 0.1291
Middle 16QAM 1 0 21.28 0.1343 21.38 0.1374
Highest 1 0 21.39 0.1377 21.49 0.1409
Limit EIRP < 1W Result PASS
LTE Band 4 / 3MHz (Average) (GT - LC = 0.1 dB)
RB Conducted EIRP
Channel Mode Size | Offset [Power (dBm)|[Power (Watts] EIRP(dBm) [ EIRP(W)
Lowest 1 0 21.90 0.1549 22.00 0.1585
Middle QPSK 1 0 22.15 0.1641 22.25 0.1679
Highest 1 0 22.34 0.1714 22.44 0.1754
Lowest 1 0 21.14 0.1300 21.24 0.1330
Middle 16QAM 1 0 21.34 0.1361 21.44 0.1393
Highest 1 0 21.51 0.1416 21.61 0.1449
Limit EIRP < 1W Result PASS
LTE Band 4 / 5MHz (Average) (GT - LC = 0.1 dB)
Channel Mode RB Conducted EIRP
Size | Offset |Power (dBm)[Power (Watts] EIRP(dBm) EIRP(W)
Lowest 1 12 21.89 0.1545 21.99 0.1581
Middle QPSK 1 12 22.17 0.1648 22.27 0.1687
Highest 1 12 22.31 0.1702 22.41 0.1742
Lowest 1 12 21.16 0.1306 21.26 0.1337
Middle 16QAM 1 12 21.39 0.1377 21.49 0.1409
Highest 1 12 21.49 0.1409 21.59 0.1442
Limit EIRP < 1W Result PASS
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Report No. : FG6N2205-01B

LTE Band 4 / 10MHz (Average) (GT - LC = 0.1 dB)
RB Conducted EIRP
Channel Mode Size | Offset |Power (dBm)[Power (Watts] EIRP(dBm) EIRP(W)
Lowest 1 0 21.94 0.1563 22.04 0.1600
Middle QPSK 1 0 2217 0.1648 22.27 0.1687
Highest 1 0 22.35 0.1718 22.45 0.1758
Lowest 1 0 21.17 0.1309 21.27 0.1340
Middle 16QAM 1 0 21.35 0.1365 21.45 0.1396
Highest 1 0 21.52 0.1419 21.62 0.1452
Limit EIRP < 1W Result PASS
LTE Band 4 / 15MHz (Average) (GT - LC = 0.1 dB)
RB Conducted EIRP
Channel Mode Size | Offset [Power (dBm)|[Power (Watts] EIRP(dBm) [ EIRP(W)
Lowest 1 0 22.04 0.1600 22.14 0.1637
Middle QPSK 1 0 22.22 0.1667 22.32 0.1706
Highest 1 0 22.41 0.1742 22.51 0.1782
Lowest 1 0 21.26 0.1337 21.36 0.1368
Middle 16QAM 1 0 21.42 0.1387 21.52 0.1419
Highest 1 0 21.60 0.1445 21.70 0.1479
Limit EIRP < 1W Result PASS
LTE Band 4 / 20MHz (Average) (GT - LC = 0.1 dB)
Channel Mode RB Conducted EIRP
Size | Offset |Power (dBm)[Power (Watts] EIRP(dBm) EIRP(W)
Lowest 1 0 22.19 0.1656 22.29 0.1694
Middle QPSK 1 0 22.33 0.1710 22.43 0.1750
Highest 1 0 22.48 0.1770 22.58 0.1811
Lowest 1 0 21.38 0.1374 21.48 0.1406
Middle 16QAM 1 0 21.51 0.1416 21.61 0.1449
Highest 1 0 21.66 0.1466 21.76 0.1500
Limit EIRP < 1W Result PASS
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SPORTON LAB.

e 3 FCC RF Test Report

Report No. : FG6N2205-01B

LTE Band 5/ 1.4MHz (Average) (GT - LC = -2.7 dB)

RB Conducted ERP
Channel Mode Size | Offset |Power (dBm)[Power (Watts| ERP(dBm) ERP(W)
Lowest 3 3 23.98 0.2500 19.13 0.0818
Middle QPSK 3 3 23.91 0.2460 19.06 0.0805
Highest 3 3 24.02 0.2523 19.17 0.0826
Lowest 1 0 23.10 0.2042 18.25 0.0668
Middle 16QAM 1 0 23.07 0.2028 18.22 0.0664
Highest 1 0 23.01 0.2000 18.16 0.0655

Limit ERP < 7W Result PASS

LTE Band 5 / 3MHz (Average) (GT - LC = -2.7 dB)

RB Conducted ERP
Channel Mode Size | Offset |Power (dBm)[Power (Watts] ERP(dBm) ERP(W)
Lowest 1 8 23.91 0.2460 19.06 0.0805
Middle QPSK 1 8 23.79 0.2393 18.94 0.0783
Highest 1 8 23.91 0.2460 19.06 0.0805
Lowest 1 8 23.19 0.2084 18.34 0.0682
Middle 16QAM 1 8 23.04 0.2014 18.19 0.0659
Highest 1 8 23.07 0.2028 18.22 0.0664

Limit ERP < 7W Result PASS

LTE Band 5 / 5MHz (Average) (GT - LC = -2.7 dB)

RB Conducted ERP
Channel Mode Size | Offset |Power (dBm)[Power (Watts] ERP(dBm) ERP(W)
Lowest 1 12 24.03 0.2529 19.18 0.0828
Middle QPSK 1 12 23.90 0.2455 19.05 0.0804
Highest 1 12 24.00 0.2512 19.15 0.0822
Lowest 1 12 23.31 0.2143 18.46 0.0701
Middle 16QAM 1 12 23.15 0.2065 18.30 0.0676
Highest 1 12 23.16 0.2070 18.31 0.0678

Limit ERP < 7W Result PASS
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SPORTON LAB.

e e FCC RF Test Report

Report No. : FG6N2205-01B

LTE Band 5/ 10MHz (Average) (GT - LC = -2.7 dB)

RB Conducted ERP
Channel Mode Size | Offset |Power (dBm)[Power (Watts| ERP(dBm) ERP(W)
Lowest 1 0 24.04 0.2535 19.19 0.0830
Middle QPSK 1 0 24.01 0.2518 19.16 0.0824
Highest 1 0 23.86 0.2432 19.01 0.0796
Lowest 1 0 23.24 0.2109 18.39 0.0690
Middle 16QAM 1 0 23.29 0.2133 18.44 0.0698
Highest 1 0 23.10 0.2042 18.25 0.0668

Limit ERP < 7W Result PASS
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SPORTON LAB.

e 3 FCC RF Test Report

Report No. : FG6N2205-01B

LTE Band 7 / 5MHz (Average) (GT - LC = -0.3 dB)
RB Conducted EIRP
Channel Mode Size | Offset |Power (dBm)|Power (Watts] EIRP(dBm) EIRP(W)
Lowest 1.00 | 12.00 21.75 0.1496 21.45 0.1396
Middle QPSK 1.00 | 12.00 21.44 0.1393 21.14 0.1300
Highest 1.00 [ 12.00 21.63 0.1455 21.33 0.1358
Lowest 1.00 | 12.00 21.00 0.1259 20.70 0.1175
Middle 16QAM 1.00 | 12.00 20.73 0.1183 20.43 0.1104
Highest 1.00 | 12.00 20.94 0.1242 20.64 0.1159
Limit EIRP < 2W Result PASS
LTE Band 7 / 10MHz (Average) (GT - LC = -0.3 dB)
RB Conducted EIRP
Channel Mode Size | Offset [Power (dBm)|[Power (Watts] EIRP(dBm) [ EIRP(W)
Lowest 1.00 0.00 21.75 0.1496 21.45 0.1396
Middle QPSK 1.00 | 0.00 21.47 0.1403 21.17 0.1309
Highest 1.00 0.00 21.53 0.1422 21.23 0.1327
Lowest 1.00 49 20.99 0.1256 20.69 0.1172
Middle 16QAM 1.00 49 20.86 0.1219 20.56 0.1138
Highest 1.00 49 21.04 0.1271 20.74 0.1186
Limit EIRP < 2W Result PASS
LTE Band 7 / 15MHz (Average) (GT - LC = -0.3 dB)
Channel Mode RB Conducted EIRP
Size | Offset |Power (dBm)|Power (Watts] EIRP(dBm) EIRP(W)
Lowest 1.00 [ 0.00 21.87 0.1538 21.57 0.1435
Middle QPSK 1.00 0.00 21.64 0.1459 21.34 0.1361
Highest 1.00 [ 0.00 21.60 0.1445 21.30 0.1349
Lowest 1.00 | 74.00 21.06 0.1276 20.76 0.1191
Middle 16QAM 1.00 [ 74.00 21.00 0.1259 20.70 0.1175
Highest 1.00 | 74.00 21.13 0.1297 20.83 0.1211
Limit EIRP < 2W Result PASS
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SPORTON LAB.

e e FCC RF Test Report

Report No. : FG6N2205-01B

LTE Band 7 / 20MHz (Average) (GT - LC = -0.3 dB)
Channel Mode : RB Conducted EIRP
Size | Offset |Power (dBm)|Power (Watts] EIRP(dBm) EIRP(W)
Lowest 1.00 [ 0.00 21.93 0.1560 21.63 0.1455
Middle QPSK 1.00 0.00 21.84 0.1528 21.54 0.1426
Highest 1.00 | 0.00 21.95 0.1567 21.65 0.1462
Lowest 1.00 | 99.00 20.96 0.1247 20.66 0.1164
Middle 16QAM 1.00 [ 99.00 21.13 0.1297 20.83 0.1211
Highest 1.00 | 99.00 21.20 0.1318 20.90 0.1230
Limit EIRP < 2W Result PASS
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somon s, FCC RF Test Report Report No. : FG6N2205-01B
LTE Band 12/ 1.4MHz (Average) (GT - LC = -2.5 dB)
RB Conducted ERP
Channel Mode Size | Offset |Power (dBm)[Power (Watts| ERP(dBm) ERP(W)
Lowest 3 3 24.16 0.2606 19.51 0.0893
Middle QPSK 3 3 2411 0.2576 19.46 0.0883
Highest 3 3 23.87 0.2438 19.22 0.0836
Lowest 1 5 23.18 0.2080 18.53 0.0713
Middle 16QAM 1 5 23.12 0.2051 18.47 0.0703
Highest 1 5 22.99 0.1991 18.34 0.0682
Limit ERP < 3W Result PASS
LTE Band 12 / 3MHz (Average) (GT - LC = -2.5 dB)
RB Conducted ERP
Channel Mode Size | Offset |Power (dBm)[Power (Watts] ERP(dBm) ERP(W)
Lowest 1 8 23.98 0.2500 19.33 0.0857
Middle QPSK 1 8 24.00 0.2512 19.35 0.0861
Highest 1 8 23.87 0.2438 19.22 0.0836
Lowest 1 8 23.13 0.2056 18.48 0.0705
Middle 16QAM 1 8 23.11 0.2046 18.46 0.0701
Highest 1 8 23.06 0.2023 18.41 0.0693
Limit ERP < 3W Result PASS
LTE Band 12 / 5MHz (Average) (GT - LC = -2.5 dB)
RB Conducted ERP
Channel Mode Size | Offset |Power (dBm)[Power (Watts] ERP(dBm) ERP(W)
Lowest 1 12 24.13 0.2588 19.48 0.0887
Middle QPSK 1 12 24.13 0.2588 19.48 0.0887
Highest 1 12 23.96 0.2489 19.31 0.0853
Lowest 1 12 23.28 0.2128 18.63 0.0729
Middle 16QAM 1 12 23.24 0.2109 18.59 0.0723
Highest 1 12 23.15 0.2065 18.50 0.0708
Limit ERP < 3W Result PASS
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SPORTON LAB.

e e FCC RF Test Report

Report No. : FG6N2205-01B

LTE Band 12 / 10MHz (Average) (GT - LC = -2.5 dB)
RB Conducted ERP
Channel Mode Size | Offset |Power (dBm)[Power (Watts| ERP(dBm) ERP(W)
Lowest 1 0 24.16 0.2606 19.51 0.0893
Middle QPSK 1 0 24.09 0.2564 19.44 0.0879
Highest 1 0 24.07 0.2553 19.42 0.0875
Lowest 1 49 23.29 0.2133 18.64 0.0731
Middle 16QAM 1 49 23.25 0.2113 18.60 0.0724
Highest 1 49 23.17 0.2075 18.52 0.0711
Limit ERP < 3W Result PASS

B1-10 of 14



SPORTON LAB.

e 3 FCC RF Test Report

Report No. : FG6N2205-01B

LTE Band 13 / 5MHz (Average) (GT - LC = -2.4 dB)
RB Conducted ERP
Channel Mode Size | Offset |Power (dBm)[Power (Watts| ERP(dBm) ERP(W)
Lowest 1 0 24.03 0.2529 19.48 0.0887
Middle QPSK 1 0 23.95 0.2483 19.40 0.0871
Highest 1 0 23.89 0.2449 19.34 0.0859
Lowest 1 12 23.38 0.2178 18.83 0.0764
Middle 16QAM 1 12 23.26 0.2118 18.71 0.0743
Highest 1 12 23.11 0.2046 18.56 0.0718
Limit ERP < 3W Result PASS
LTE Band 13 / 10MHz (Average) (GT - LC = -2.4 dB)
RB Conducted ERP
Channel Mode Size | Offset |Power (dBm)[Power (Watts] ERP(dBm) ERP(W)
Lowest - - - - - -
Middle QPSK 1 0 24.07 0.2553 19.52 0.0895
Highest - - - - - -
Lowest - - - - - -
Middle 16QAM 1 0 23.37 0.2173 18.82 0.0762
Highest - - - - - -
Limit ERP < 3W Result PASS
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SPORTON LAB.

e 3 FCC RF Test Report

Report No. : FG6N2205-01B

LTE Band 17 / 5MHz (Average) (GT - LC = -2.5 dB)
RB Conducted ERP
Channel Mode Size | Offset |Power (dBm)[Power (Watts| ERP(dBm) ERP(W)
Lowest 1 12 23.99 0.2506 19.34 0.0859
Middle QPSK 1 12 24.02 0.2523 19.37 0.0865
Highest 1 12 23.90 0.2455 19.25 0.0841
Lowest 1 12 23.11 0.2046 18.46 0.0701
Middle 16QAM 1 12 23.16 0.2070 18.51 0.0710
Highest 1 12 23.11 0.2046 18.46 0.0701
Limit ERP < 3W Result PASS
LTE Band 17 / 10MHz (Average) (GT - LC = -2.5 dB)
RB Conducted ERP
Channel Mode Size | Offset |Power (dBm)[Power (Watts] ERP(dBm) ERP(W)
Lowest 1 0 24.02 0.2523 19.37 0.0865
Middle QPSK 1 0 24.04 0.2535 19.39 0.0869
Highest 1 0 24.01 0.2518 19.36 0.0863
Lowest 1 49 23.21 0.2094 18.56 0.0718
Middle 16QAM 1 49 23.15 0.2065 18.50 0.0708
Highest 1 49 23.11 0.2046 18.46 0.0701
Limit ERP < 3W Result PASS
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SPORTON LAB.

e 3 FCC RF Test Report

Report No. : FG6N2205-01B

LTE Band 66 / 1.4MHz (Average) (GT - LC = -1.2 dB)
RB Conducted EIRP
Channel Mode Size | Offset |Power (dBm)[Power (Watts] EIRP(dBm) EIRP(W)
Lowest 3 3 21.63 0.1455 20.43 0.1104
Middle QPSK 3 3 22.10 0.1622 20.90 0.1230
Highest 3 3 22.19 0.1656 20.99 0.1256
Lowest 3 1 20.97 0.1250 19.77 0.0948
Middle 16QAM 3 1 21.20 0.1318 20.00 0.1000
Highest 3 1 21.25 0.1334 20.05 0.1012
Limit EIRP < 1W Result PASS
LTE Band 66 / 3MHz (Average) (GT - LC = -1.2 dB)
RB Conducted EIRP
Channel Mode Size | Offset [Power (dBm)|[Power (Watts] EIRP(dBm) [ EIRP(W)
Lowest 1 14 21.97 0.1574 20.77 0.1194
Middle QPSK 1 14 22.14 0.1637 20.94 0.1242
Highest 1 14 22.24 0.1675 21.04 0.1271
Lowest 1 14 21.18 0.1312 19.98 0.0995
Middle 16QAM 1 14 21.30 0.1349 20.10 0.1023
Highest 1 14 21.36 0.1368 20.16 0.1038
Limit EIRP < 1W Result PASS
LTE Band 66 / 5MHz (Average) (GT - LC =-1.2 dB)
Channel Mode RB Conducted EIRP
Size | Offset |Power (dBm)[Power (Watts] EIRP(dBm) EIRP(W)
Lowest 1 12 21.90 0.1549 20.70 0.1175
Middle QPSK 1 12 22.15 0.1641 20.95 0.1245
Highest 1 12 22.20 0.1660 21.00 0.1259
Lowest 1 12 21.21 0.1321 20.01 0.1002
Middle 16QAM 1 12 21.34 0.1361 20.14 0.1033
Highest 1 12 21.36 0.1368 20.16 0.1038
Limit EIRP < 1W Result PASS
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somon s, FCC RF Test Report Report No. : FG6N2205-01B
LTE Band 66 / 10MHz (Average) (GT - LC =-1.2 dB)
RB Conducted EIRP
Channel Mode Size | Offset |Power (dBm)[Power (Watts] EIRP(dBm) EIRP(W)
Lowest 1 0 22.05 0.1603 20.85 0.1216
Middle QPSK 1 0 22.21 0.1663 21.01 0.1262
Highest 1 0 22.32 0.1706 21.12 0.1294
Lowest 1 0 21.22 0.1324 20.02 0.1005
Middle 16QAM 1 0 21.38 0.1374 20.18 0.1042
Highest 1 0 21.49 0.1409 20.29 0.1069
Limit EIRP < 1W Result PASS
LTE Band 66 / 15MHz (Average) (GT - LC = -1.2 dB)
RB Conducted EIRP
Channel Mode Size | Offset [Power (dBm)|[Power (Watts] EIRP(dBm) [ EIRP(W)
Lowest 1 0 22.13 0.1633 20.93 0.1239
Middle QPSK 1 0 22.32 0.1706 21.12 0.1294
Highest 1 0 22.38 0.1730 21.18 0.1312
Lowest 1 0 21.33 0.1358 20.13 0.1030
Middle 16QAM 1 0 21.48 0.1406 20.28 0.1067
Highest 1 0 21.57 0.1435 20.37 0.1089
Limit EIRP < 1W Result PASS
LTE Band 66 / 20MHz (Average) (GT - LC = -1.2 dB)
Channel Mode RB Conducted EIRP
Size | Offset |Power (dBm)[Power (Watts] EIRP(dBm) EIRP(W)
Lowest 1 0 22.27 0.1687 21.07 0.1279
Middle QPSK 1 0 22.45 0.1758 21.25 0.1334
Highest 1 0 22.51 0.1782 21.31 0.1352
Lowest 1 0 21.45 0.1396 20.25 0.1059
Middle 16QAM 1 0 21.59 0.1442 20.39 0.1094
Highest 1 0 21.67 0.1469 20.47 0.1114
Limit EIRP < 1W Result PASS
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SPORTON LAB.

FCC RF Test Report

Report No. :FG6N2205-01B

Radiated Spurious Emission

LTE Band 2
LTE Band 2 / 1.4MHz / QPSK
_— Over SPA S.G. TX Cable |TX Antenna —
Channel Fr(eﬁnl:-'ezn)c v (EIBF::) (I(';'B"::) Limit Reading Power loss Gain Po'?:/z\f)tlon
(dB) (dBm) (dBm) (dB) (dBi)

3702 -49.71 -13 -36.71 -66.55 -56.28 1.67 8.24 H
5550 -52.50 -13 -39.50 -75.16 -59.57 2.65 9.72 H
7404 -48.74 -13 -35.74 -75.82 -57.89 2.46 11.61 H
11100 -43.16 -13 -30.16 -75.16 -52.93 2.69 12.46 H
H
Lowest H
3702 -52.24 -13 -39.24 -69.24 -58.81 1.67 8.24 vV
5550 -54.81 -13 -41.81 -77.3 -61.88 2.65 9.72 vV
7404 -49.25 -13 -36.25 -76.38 -58.40 2.46 11.61 V
11100 -44.61 -13 -31.61 -76.87 -54.38 2.69 12.46 V
vV
vV
3762 -49.75 -13 -36.75 -66.75 -56.38 1.69 8.31 H
5640 -52.65 -18 -39.65 -75.45 -59.70 2.71 9.76 H
7518 -48.31 -13 -35.31 -75.58 -57.70 2.42 11.81 H
H
Middle H
3762 -51.22 -18 -38.22 -68.35 -57.85 1.69 8.31 \
5640 -54.04 -13 -41.04 -76.68 -61.09 2.71 9.76 V
7518 -49.72 -13 -36.72 -77.11 -59.11 2.42 11.81 V
\
\
3816 -49.03 -18 -36.03 -66.23 -55.71 1.70 8.38 H
5724 -50.87 -18 -37.87 -73.81 -57.91 2.75 9.79 H
7638 -46.59 -13 -33.59 -73.99 -56.09 2.38 11.88 H
9546 -46.41 -13 -33.41 -76.87 -56.28 2.60 12.47 H
15268 -46.38 -13 -33.38 -80.52 -56.65 3.71 13.98 H
H
Highest H
3816 -50.32 -13 -37.32 -67.61 -57 1.70 8.38 V
5724 -52.23 -13 -39.23 -75.03 -59.27 2.75 9.79 V
7638 -48.42 -13 -35.42 -75.9 -57.92 2.38 11.88 V
9546 -47.00 -13 -34.00 -76.89 -56.87 2.60 12.47 V
15268 -42.71 -13 -29.71 -77.77 -52.98 3.71 13.98 V
V
V

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.

SPORTON INTERNATIONAL INC.

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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«auanas.  FCC RF Test Report Report No. :FG6N2205-01B
LTE Band 2 / 3MHz / QPSK
_— Over SPA S.G. TX Cable |TX Antenna —
Channel Fr(eﬁnl:-'ezn)c v (EIBF::) (I(';'B"::) Limit Reading Power loss Gain Po'?:/z\f)tlon
(dB) (dBm) (dBm) (dB) (dBi)
3702 -49.24 -13 -36.24 -66.08 -55.81 1.67 8.24 H
5550 -51.96 -13 -38.96 -74.62 -59.03 2.65 9.72 H
7404 -48.06 -13 -35.06 -75.14 -57.21 2.46 11.61 H
9252 -47.00 -13 -34.00 -76.93 -57.06 2.54 12.60 H
11100 -43.66 -13 -30.66 -75.66 -53.43 2.69 12.46 H
H
Lowest H
3702 -51.85 -13 -38.85 -68.85 -58.42 1.67 8.24 vV
5550 -54.42 -13 -41.42 -76.91 -61.49 2.65 9.72 V
7404 -49.39 -13 -36.39 -76.52 -58.54 2.46 11.61 V
9252 -48.75 -13 -35.75 -78.01 -58.81 2.54 12.60 vV
11100 -44.31 -13 -31.31 -76.57 -54.08 2.69 12.46 vV
V
V
3756 -49.48 -13 -36.48 -66.48 -56.10 1.68 8.31 H
5634 -51.74 -13 -38.74 -74.54 -58.79 2.70 9.75 H
7518 -47.95 -13 -34.95 -75.22 -57.34 2.42 11.81 H
H
H
H
Middle H
3756 -50.69 -13 -37.69 -67.82 -57.31 1.68 8.31 \
5634 -54.15 -13 -41.15 -76.79 -61.20 2.70 9.75 V
7518 -49.14 -13 -36.14 -76.53 -58.53 2.42 11.81 V
\
\
V
V
3810 -48.24 -13 -35.24 -65.39 -54.91 1.70 8.37 H
5712 -51.64 -13 -38.64 -74.54 -58.68 2.75 9.78 H
7620 -47.58 -13 -34.58 -74.95 -57.06 2.39 11.87 H
9525 -46.24 -13 -33.24 -76.61 -56.13 2.60 12.49 H
H
H
Highest H
3810 -49.98 -13 -36.98 -67.23 -56.65 1.70 8.37 V
5712 -52.84 -13 -39.84 -75.61 -59.88 2.75 9.78 V
7620 -48.42 -13 -35.42 -75.88 -57.9 2.39 11.87 V
9525 -47.61 -13 -34.61 -77.41 -57.5 2.60 12.49 V
V
V
V

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.

SPORTON INTERNATIONAL INC.

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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«auanas.  FCC RF Test Report Report No. :FG6N2205-01B
LTE Band 2 / 5MHz / QPSK
_— Over SPA S.G. TX Cable |TX Antenna —
Channel Fr(eﬁnl:-'ezn)c v (EIBF::) (I(';'B"::) Limit Reading Power loss Gain Po'?:/z\f)tlon
(dB) (dBm) (dBm) (dB) (dBi)
3702 -50.05 -13 -37.05 -66.89 -56.62 1.67 8.24 H
5550 -52.65 -13 -39.65 -75.31 -59.72 2.65 9.72 H
7404 -49.01 -13 -36.01 -76.09 -58.16 2.46 11.61 H
9252 -47.10 -13 -34.10 -77.03 -57.16 2.54 12.60 H
11100 -44.21 -13 -31.21 -76.21 -53.98 2.69 12.46 H
H
Lowest H
3702 -52.05 -13 -39.05 -69.05 -58.62 1.67 8.24 vV
5550 -54.68 -13 -41.68 =777 -61.75 2.65 9.72 V
7404 -49.38 -13 -36.38 -76.51 -58.53 2.46 11.61 V
9252 -48.63 -13 -35.63 -77.89 -58.69 2.54 12.60 vV
11100 -44.32 -13 -31.32 -76.58 -54.09 2.69 12.46 vV
V
V
3756 -50.83 -13 -37.83 -67.83 -57.45 1.68 8.31 H
5634 -51.90 -13 -38.90 -74.7 -58.95 2.70 9.75 H
7512 -47.40 -13 -34.40 -74.67 -56.78 2.43 11.81 H
H
H
H
Middle H
3756 -52.11 -18 -39.11 -69.24 -58.73 1.68 8.31 \
5634 -54.40 -13 -41.40 -77.04 -61.45 2.70 9.75 V
5712 -49.00 -13 -36.00 -76.39 -56.04 2.75 9.78 V
\
\
V
V
3810 -49.03 -13 -36.03 -66.18 -55.7 1.70 8.37 H
5718 -51.25 -13 -38.25 -74.19 -58.29 2.75 9.79 H
7620 -47.08 -13 -34.08 -74.45 -56.56 2.39 11.87 H
9525 -46.67 -13 -33.67 -77.04 -56.56 2.60 12.49 H
15247 -45.09 -13 -32.09 -79.18 -55.34 3.70 13.95 H
H
Highest H
3810 -49.60 -13 -36.60 -66.85 -56.27 1.70 8.37 V
5718 -53.40 -13 -40.40 -76.2 -60.44 2.75 9.79 V
7620 -48.45 -13 -35.45 -75.91 -57.93 2.39 11.87 V
9525 -47.91 -13 -34.91 -77.71 -57.8 2.60 12.49 V
15247 -42.96 -13 -29.96 -78.03 -53.21 3.70 13.95 V
V
V

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.

SPORTON INTERNATIONAL INC.

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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«auanas.  FCC RF Test Report Report No. :FG6N2205-01B
LTE Band 2 / 10MHz / QPSK
_— Over SPA S.G. TX Cable |TX Antenna —
Channel Fr(eﬁnl:-'ezn)c v (EIBF::) (I(';'B"::) Limit Reading Power loss Gain Po'?:/z\f)tlon
(dB) (dBm) (dBm) (dB) (dBi)
3702 -49.65 -13 -36.65 -66.49 -56.22 1.67 8.24 H
5550 -52.63 -13 -39.63 -75.29 -59.70 2.65 9.72 H
7404 -48.99 -13 -35.99 -76.07 -58.14 2.46 11.61 H
9252 -46.91 -13 -33.91 -76.84 -56.97 2.54 12.60 H
11100 -43.75 -13 -30.75 -75.75 -53.52 2.69 12.46 H
H
Lowest H
3702 -51.92 -13 -38.92 -68.92 -58.49 1.67 8.24 vV
5550 -54.73 -13 -41.73 -77.22 -61.80 2.65 9.72 V
7404 -49.51 -13 -36.51 -76.64 -58.66 2.46 11.61 V
9252 -48.23 -13 -35.23 -77.49 -58.29 2.54 12.60 vV
11100 -44.40 -13 -31.40 -76.66 -54.17 2.69 12.46 vV
V
V
3750 -51.31 -13 -38.31 -68.31 -57.93 1.68 8.30 H
5628 -51.95 -13 -38.95 -74.72 -59.00 2.70 9.75 H
7500 -48.41 -13 -35.41 -75.66 -57.78 2.43 11.80 H
H
H
H
Middle H
3750 -51.81 -18 -38.81 -68.94 -58.43 1.68 8.30 \
5628 -54.19 -13 -41.19 -76.81 -61.24 2.70 9.75 V
7500 -48.98 -13 -35.98 -76.35 -58.35 2.43 11.80 V
\
\
V
V
3804 -48.67 -13 -35.67 -65.82 -55.34 1.70 8.36 H
5700 -51.57 -13 -38.57 -74.45 -58.61 2.74 9.78 H
7602 -47.57 -13 -34.57 -74.93 -57.035 2.40 11.86 H
9504 -46.18 -13 -33.18 -76.51 -56.09 2.59 12.50 H
H
H
Highest H
3804 -48.71 -13 -35.71 -65.96 -55.38 1.70 8.36 V
5700 -52.96 -13 -39.96 -75.7 -60 2.74 9.78 V
7602 -48.73 -13 -35.73 -76.18 -58.19 2.40 11.86 V
9504 -47.33 -13 -34.33 -77.09 -57.24 2.59 12.50 V
V
V
V

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.

SPORTON INTERNATIONAL INC.

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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«auanas.  FCC RF Test Report Report No. :FG6N2205-01B
LTE Band 2 / 15MHz / QPSK
_— Over SPA S.G. TX Cable |TX Antenna —
Channel Fr(eﬁnl:-'ezn)c v (EIBF::) (I(';'B"::) Limit Reading Power loss Gain Po'?:/z\f)tlon
(dB) (dBm) (dBm) (dB) (dBi)
3702 -50.53 -13 -37.53 -67.37 -57.10 1.67 8.24 H
5550 -52.63 -13 -39.63 -75.29 -59.70 2.65 9.72 H
7404 -48.49 -13 -35.49 -75.57 -57.64 2.46 11.61 H
11110 -43.07 -13 -30.07 -75.1 -52.84 2.69 12.46 H
H
H
Lowest H
3702 -52.63 -13 -39.63 -69.63 -59.20 1.67 8.24 vV
5550 -54.95 -13 -41.95 -77.44 -62.02 2.65 9.72 V
7404 -49.32 -13 -36.32 -76.45 -58.47 2.46 11.61 V
11110 -44.16 -13 -31.16 -76.48 -53.93 2.69 12.46 vV
vV
V
V
3744 -50.95 -13 -37.95 -67.91 -57.56 1.68 8.29 H
5622 -51.68 -13 -38.68 -74.45 -58.73 2.70 9.75 H
7494 -47.24 -13 -34.24 -74.49 -56.60 2.43 11.79 H
9367 -46.60 -13 -33.60 -76.72 -56.59 2.56 12.55 H
H
H
Middle H
3744 -53.25 -18 -40.25 -70.34 -59.86 1.68 8.29 \
5622 -54.72 -13 -41.72 -77.34 -61.77 2.70 9.75 V
7494 -48.58 -13 -35.58 -75.95 -57.94 2.43 11.79 V
9367 -48.17 -18 -35.17 -77.66 -58.16 2.56 12.55 \
\
V
V
3792 -49.82 -13 -36.82 -66.91 -56.47 1.70 8.35 H
5688 -51.11 -13 -38.11 -73.99 -58.15 2.73 9.78 H
7584 -46.68 -13 -33.68 -74.02 -56.13 2.40 11.85 H
9483 -45.70 -13 -32.70 -76.01 -55.62 2.59 12.51 H
H
H
Highest H
3792 -51.32 -13 -38.32 -68.51 -57.97 1.70 8.35 V
5688 -52.47 -13 -39.47 -75.21 -59.51 2.73 9.78 V
7584 -48.29 -13 -35.29 -75.73 -57.74 2.40 11.85 V
9483 -46.54 -13 -33.54 -76.27 -56.46 2.59 12.51 V
V
V
V

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.

SPORTON INTERNATIONAL INC.

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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«auanas.  FCC RF Test Report Report No. :FG6N2205-01B
LTE Band 2 / 20MHz / QPSK
_— Over SPA S.G. TX Cable |TX Antenna —
Channel Fr(eﬁnl:-'ezn)c v (EIBF::) (I(';'B"::) Limit Reading Power loss Gain Po'?:/z\f)tlon
(dB) (dBm) (dBm) (dB) (dBi)
3702 -49.80 -13 -36.80 -66.64 -56.37 1.67 8.24 H
5556 -52.12 -13 -39.12 -74.77 -59.19 2.66 9.72 H
7404 -48.72 -13 -35.72 -75.8 -57.87 2.46 11.61 H
9252 -47.14 -13 -34.14 -77.07 -57.20 2.54 12.60 H
11110 -42.94 -13 -29.94 -74.97 -52.71 2.69 12.46 H
H
Lowest H
3702 -52.03 -13 -39.03 -69.03 -58.60 1.67 8.24 vV
5556 -54.42 -13 -41.42 -76.9 -61.49 2.66 9.72 V
7404 -49.45 -13 -36.45 -76.58 -58.60 2.46 11.61 V
9252 -47.87 -13 -34.87 -77.13 -57.93 2.54 12.60 vV
11110 -43.16 -13 -30.16 -75.48 -52.93 2.69 12.46 vV
V
V
3744 -50.84 -13 -37.84 -67.8 -57.45 1.68 8.29 H
5616 -52.02 -13 -39.02 -74.79 -59.07 2.69 9.75 H
7482 -47.10 -13 -34.10 -74.31 -56.43 2.44 11.76 H
9357 -46.51 -13 -33.51 -76.63 -56.51 2.56 12.56 H
H
H
Middle H
3744 -52.75 -18 -39.75 -69.84 -59.36 1.68 8.29 \
5616 -54.57 -13 -41.57 -77.19 -61.62 2.69 9.75 V
7482 -48.96 -13 -35.96 -76.28 -58.29 2.44 11.76 V
9357 -47.63 -18 -34.63 -77.12 -57.63 2.56 12.56 \
\
V
V
3780 -49.37 -13 -36.37 -66.47 -56.01 1.69 8.34 H
5676 -52.23 -13 -39.23 -75.08 -59.27 2.73 9.77 H
7566 -46.46 -13 -33.46 -73.78 -55.89 2.41 11.84 H
9451 -46.76 -13 -33.76 -77.01 -56.7 2.58 12.52 H
H
H
Highest H
3780 -50.75 -13 -37.75 -67.95 -57.39 1.69 8.34 V
5676 -53.82 -13 -40.82 -76.53 -60.86 2.73 9.77 V
7566 -47.90 -13 -34.90 -75.32 -57.33 2.41 11.84 V
9451 -47.47 -13 -34.47 -77.13 -57.41 2.58 12.52 V
V
V
V

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.

SPORTON INTERNATIONAL INC.

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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«auanas.  FCC RF Test Report Report No. :FG6N2205-01B
LTE Band 4
LTE Band 4 / 1.4MHz / QPSK
_— Over SPA S.G. TX Cable |TX Antenna —
Channel Fr(eﬁnl:-'ezn)c v (EIBF::) (I(';'B"::) Limit Reading Power loss Gain Po'?:/z\f)tlon
(dB) (dBm) (dBm) (dB) (dBi)
3420 -55.89 -13 -42.89 -72 -61.96 1.58 7.65 H
6840 -51.35 -13 -38.35 -77.05 -59.32 2.64 10.61 H
8550 -47.60 -13 -34.60 -76.23 -57.73 2.39 12.52 H
10260 -46.39 -13 -33.39 -78.36 -56 2.69 12.30 H
15394 -44 .54 -13 -31.54 -79.15 -54.93 3.76 14.15 H
H
Lowest H
3420 -56.33 -13 -43.33 -72.56 -62.4 1.58 7.65 vV
6840 -51.18 -13 -38.18 -76.65 -59.15 2.64 10.61 V
8550 -46.61 -13 -33.61 -74.82 -56.74 2.39 12.52 V
10260 -45.23 -13 -32.23 -76.45 -54.84 2.69 12.30 vV
15394 -39.81 -13 -26.81 -74.87 -50.2 3.76 14.15 vV
\'
\'
3462 -54.35 -13 -41.35 -42.35 -60.59 1.59 7.83 H
8658 -47.88 -13 -34.88 -76.72 -58.03 2.41 12.56 H
15594 -43.25 -18 -30.25 -78.13 -53.57 3.85 1417 H
H
H
Middle H
3462 -55.58 -18 -42.58 -71.95 -61.82 1.59 7.83 \
8658 -46.46 -18 -33.46 -74.8 -56.61 2.41 12.56 \
15594 -40.70 -13 -27.70 -75.72 -51.02 3.85 14.17 V
\'
\
\
3510 -54.51 -18 -41.51 -70.77 -60.91 1.61 8.01 H
8772 -48.36 -18 -35.36 -77.44 -58.54 2.43 12.61 H
5783 -45.03 -13 -32.03 -79.75 -52.06 2.79 9.81 H
H
H
H
Highest H
3510 -55.65 -13 -42.65 -72.15 -62.05 1.61 8.01 V
5772 -47.52 -13 -34.52 -76.01 -54.55 2.78 9.81 V
5783 -41.60 -13 -28.60 -76.55 -48.63 2.79 9.81 V
\'
\'
\
\

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX : 886-3-328-4978
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«auanas.  FCC RF Test Report Report No. :FG6N2205-01B
LTE Band 4 / 3MHz / QPSK
_— Over SPA S.G. TX Cable |TX Antenna —
Channel Fr(eﬁnl:-'ezn)c v (EIBF::) (I(';'B"::) Limit Reading Power loss Gain Po'?:/z\f)tlon
(dB) (dBm) (dBm) (dB) (dBi)
3420 -57.43 -13 -44.43 -73.54 -63.5 1.58 7.65 H
10260 -44.59 -13 -31.59 -76.56 -54.2 2.69 12.30 H
15394.5 -40.16 -13 -27.16 -74.77 -50.55 3.76 14.15 H
H
H
H
Lowest H
3420 -56.64 -13 -43.64 -72.87 -62.71 1.58 7.65 vV
10260 -43.48 -13 -30.48 -74.7 -53.09 2.69 12.30 V
15394.5 -35.18 -13 -22.18 -70.24 -45.57 3.76 14.15 V
vV
vV
V
V
3462 -53.20 -13 -40.20 -69.38 -59.44 1.59 7.83 H
10386 -44 .53 -13 -31.53 -76.64 -54.19 2.69 12.35 H
15583.5 -40.40 -13 -27.40 -75.28 -50.74 3.84 14.18 H
H
H
H
Middle H
3462 -54.84 -18 -41.84 -71.21 -61.08 1.59 7.83 \
10386 -44.36 -13 -31.36 -75.67 -54.02 2.69 12.35 V
15583.5 -34.61 -13 -21.61 -69.63 -44.95 3.84 14.18 V
\
\
V
V
3504 -51.48 -13 -38.48 -67.69 -57.88 1.61 8.00 H
10512 -44.58 -13 -31.58 -76.83 -54.29 2.69 12.40 H
15772.5 -41.37 -13 -28.37 -76.11 -51.37 3.92 13.92 H
H
H
H
Highest H
3504 -54.96 -13 -41.96 -71.42 -61.36 1.61 8.00 V
10512 -44.61 -13 -31.61 -76.03 -54.32 2.69 12.40 V
15772.5 -35.31 -13 -22.31 -70.26 -45.31 3.92 13.92 V
V
V
V
V

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.

SPORTON INTERNATIONAL INC.

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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«auanas.  FCC RF Test Report Report No. :FG6N2205-01B
LTE Band 4 / 5MHz / QPSK
_— Over SPA S.G. TX Cable |TX Antenna —
Channel Fr(eﬁnl:-'ezn)c v (EIBF::) (I(';'B"::) Limit Reading Power loss Gain Po'?:/z\f)tlon
(dB) (dBm) (dBm) (dB) (dBi)
3420 -55.72 -13 -42.72 -71.83 -61.79 1.58 7.65 H
10260 -44.91 -13 -31.91 -76.88 -54.52 2.69 12.30 H
15394.5 -40.16 -13 -27.16 -74.77 -50.55 3.76 14.15 H
H
H
H
Lowest H
3420 -54.87 -13 -41.87 -71.1 -60.94 1.58 7.65 vV
10260 -44.95 -13 -31.95 -76.17 -54.56 2.69 12.30 V
15394.5 -34.97 -13 -21.97 -70.03 -45.36 3.76 14.15 V
vV
vV
V
V
3462 -55.74 -13 -42.74 -71.91 -61.98 1.59 7.83 H
10386 -44 .55 -13 -31.55 -76.66 -54.21 2.69 12.35 H
15573 -40.13 -13 -27.13 -75.02 -50.49 3.84 14.20 H
H
H
H
Middle H
3462 -55.69 -18 -42.69 -72.06 -61.93 1.59 7.83 \
10386 -43.12 -13 -30.12 -74.43 -52.78 2.69 12.35 V
15573 -35.41 -13 -22.41 -70.44 -45.77 3.84 14.20 V
\
\
V
V
3498 -54.38 -13 -41.38 -70.59 -60.77 1.60 7.99 H
5244 -56.37 -13 -43.37 -78.2 -63.59 2.48 9.70 H
15751.5 -41.33 -13 -28.33 -76.08 -51.37 3.91 13.95 H
H
H
H
Highest H
3498 -55.32 -13 -42.32 -71.78 -61.71 1.60 7.99 V
5244 -49.90 -13 -36.90 -77.98 -57.12 2.48 9.70 V
15751.5 -36.57 -13 -23.57 -71.53 -46.61 3.91 13.95 V
V
V
V
V

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX : 886-3-328-4978
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«auanas.  FCC RF Test Report Report No. :FG6N2205-01B
LTE Band 4 / 10MHz / QPSK
_— Over SPA S.G. TX Cable |TX Antenna —
Channel Fr(eﬁnl:-'ezn)c v (EIBF::) (I(';'B"::) Limit Reading Power loss Gain Po'?:/z\f)tlon
(dB) (dBm) (dBm) (dB) (dBi)
3420 -56.11 -13 -43.11 -72.22 -62.18 1.58 7.65 H
5130 -55.26 -13 -42.26 -76.74 -62.55 2.41 9.70 H
6840 -51.60 -13 -38.60 -77.3 -59.57 2.64 10.61 H
15394.5 -40.82 -13 -27.82 -75.43 -51.21 3.76 14.15 H
H
H
Lowest H
3420 -56.09 -13 -43.09 -72.32 -62.16 1.58 7.65 vV
5130 -54.13 -13 -41.13 -75.73 -61.42 2.41 9.70 V
6840 -50.41 -13 -37.41 -75.88 -58.38 2.64 10.61 V
15394.5 -36.67 -13 -23.67 -71.73 -47.06 3.76 14.15 vV
vV
V
V
3456 -54.94 -13 -41.94 -71.09 -61.16 1.59 7.81 H
5184 -55.94 -13 -42.94 -77.57 -63.2 2.44 9.70 H
6912 -51.06 -13 -38.06 -77 -59.14 2.62 10.69 H
15552 -36.88 -13 -23.88 -71.78 -47.28 3.83 14.23 H
H
H
Middle H
3465 -52.73 -18 -39.73 -69.05 -58.98 1.59 7.85 \
5184 -54.87 -13 -41.87 -76.58 -62.13 2.44 9.70 V
6912 -50.49 -13 -37.49 -76.16 -58.57 2.62 10.69 V
15552 -39.39 -18 -26.39 -74.42 -49.79 3.83 14.23 \
\
V
V
3492 -52.59 -13 -39.59 -68.8 -58.95 1.60 7.96 H
5238 -55.87 -13 -42.87 -77.65 -63.1 2.47 9.70 H
15709.5 -41.14 -13 -28.14 -75.93 -51.25 3.89 14.01 H
H
H
H
Highest H
3492 -55.86 -13 -42.86 -72.32 -62.22 1.60 7.96 V
5238 -55.69 -13 -42.69 -77.51 -62.92 2.47 9.70 V
15709.5 -37.32 -13 -24.32 -72.29 -47.43 3.89 14.01 V
V
V
V
V

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.

SPORTON INTERNATIONAL INC.

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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«auanas.  FCC RF Test Report Report No. :FG6N2205-01B
LTE Band 4 / 15MHz / QPSK
_— Over SPA S.G. TX Cable |TX Antenna —
Channel Fr(eﬁnl:-'ezn)c v (EIBF::) (I(';'B"::) Limit Reading Power loss Gain Po'?:/z\f)tlon
(dB) (dBm) (dBm) (dB) (dBi)
3420 -56.76 -13 -43.76 -72.87 -62.83 1.58 7.65 H
6846 -51.65 -13 -38.65 -77.35 -59.63 2.64 10.62 H
15394.5 -40.92 -13 -27.92 -75.53 -51.31 3.76 14.15 H
H
H
H
Lowest H
3420 -55.47 -13 -42.47 -71.7 -61.54 1.58 7.65 vV
6846 -50.36 -13 -37.36 -75.83 -58.34 2.64 10.62 V
15394.5 -35.84 -13 -22.84 -70.93 -46.23 3.76 14.15 V
vV
vV
V
V
3450 -55.46 -13 -42.46 -71.61 -61.65 1.59 7.78 H
6900 -51.94 -13 -38.94 -77.81 -60 2.62 10.68 H
15531 -38.49 -13 -25.49 -73.41 -48.93 3.82 14.26 H
H
H
H
Middle H
3450 -56.34 -18 -43.34 -72.66 -62.53 1.59 7.78 \
6900 -51.97 -13 -38.97 -77.59 -60.03 2.62 10.68 V
15531 -35.18 -13 -22.18 -70.22 -45.62 3.82 14.26 V
\
\
V
V
3480 -50.99 -13 -37.99 -67.17 -57.3 1.60 7.91 H
10449 -44.29 -13 -31.29 -76.48 -53.98 2.69 12.38 H
15667.5 -40.59 -13 -27.59 -75.4 -50.78 3.88 14.07 H
H
H
H
Highest H
3480 -52.72 -13 -39.72 -69.13 -59.03 1.60 7.91 V
10449 -43.64 -13 -30.64 -75 -53.33 2.69 12.38 V
15667.5 -35.93 -13 -22.93 -70.91 -46.12 3.88 14.07 V
V
V
V
V

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.

SPORTON INTERNATIONAL INC.

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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«auanas.  FCC RF Test Report Report No. :FG6N2205-01B
LTE Band 4 / 20MHz / QPSK
_— Over SPA S.G. TX Cable |TX Antenna —
Channel Fr(eﬁnl:-'ezn)c v (EIBF::) (I(';'B"::) Limit Reading Power loss Gain Po'?:/z\f)tlon
(dB) (dBm) (dBm) (dB) (dBi)

3420 -55.36 -13 -42.36 -71.47 -61.43 1.58 7.65 H
10270.5 -45.02 -13 -32.02 -76.98 -54.63 2.69 12.31 H
15405 -39.56 -13 -26.56 -74.16 -49.96 3.77 1417 H
H
H
H
Lowest H
3420 -55.47 -13 -42.47 -71.7 -61.54 1.58 7.65 vV
10270.5 -43.59 -13 -30.59 -74.8 -53.2 2.69 12.31 V
15405 -33.95 -13 -20.95 -69 -44.35 3.77 1417 V
vV
vV
V
V
3450 -55.80 -13 -42.80 -71.95 -61.99 1.59 7.78 H
10344 -44.65 -13 -31.65 -76.73 -54.29 2.69 12.34 H
15510 -40.80 -13 -27.80 -75.73 -51.28 3.81 14.29 H
H
H
H
Middle H
3450 -54.95 -18 -41.95 -71.27 -61.14 1.59 7.78 \
10344 -44.42 -13 -31.42 -75.71 -54.06 2.69 12.34 V
15510 -35.75 -13 -22.75 -70.79 -46.23 3.81 14.29 V
\
\
V
V
3474 -54.66 -13 -41.66 -70.84 -60.95 1.60 7.89 H
10417.5 -44.86 -13 -31.86 -77.01 -54.53 2.69 12.37 H
15625.5 -41.34 -13 -28.34 -76.19 -51.61 3.86 14.13 H
H
H
H
Highest H
3474 -55.60 -13 -42.60 -72.01 -61.89 1.60 7.89 V
10417.5 -43.73 -13 -30.73 -75.06 -53.4 2.69 12.37 V
15625.5 -35.70 -13 -22.70 -70.7 -45.97 3.86 14.13 V
V
V
V
V

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.

SPORTON INTERNATIONAL INC.

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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«auanas.  FCC RF Test Report Report No. :FG6N2205-01B
LTE Band 66
LTE Band 66 / 1.4MHz / QPSK
_— Over SPA S.G. TX Cable |TX Antenna —
Channel Fr(eﬁnl:-'ezn)c v (EIBF::) (I(';'B"::) Limit Reading Power loss Gain Po'?:/z\f)tlon
(dB) (dBm) (dBm) (dB) (dBi)
3420 -53.64 -13 -40.64 -69.75 -59.71 1.58 7.65 H
5130 -48.68 -13 -35.68 -70.16 -55.97 2.41 9.70 H
8550 -44.88 -13 -31.88 -73.51 -55.01 2.39 12.52 H
15394.5 -38.58 -13 -25.58 -73.19 -48.97 3.76 14.15 H
H
H
Lowest H
3420 -54.94 -13 -41.94 -71.17 -61.01 1.58 7.65 vV
5130 -52.55 -13 -39.55 -74.15 -59.84 2.41 9.70 V
8550 -45.31 -13 -32.31 -73.52 -55.44 2.39 12.52 V
vV
vV
V
3492 -47.44 -13 -34.44 -63.65 -53.8 1.60 7.96 H
5232 -42.17 -13 -29.17 -63.95 -49.4 2.47 9.70 H
8724 -47.24 -13 -34.24 -76.22 -57.41 2.42 12.59 H
H
H
H
Middle 3492 -51.99 -13 -38.99 -68.45 -58.35 1.60 7.96 V
5232 -42.29 -18 -29.29 -64.11 -49.52 2.47 9.70 \
8724 -44.65 -18 -31.65 -73.08 -54.82 2.42 12.59 \
V
V
\
\
3558 -51.69 -13 -38.69 -68.06 -58.14 1.62 8.07 H
5334 -53.08 -13 -40.08 -75.16 -60.25 2.53 9.70 H
8892 -47.82 -13 -34.82 -77.14 -58.02 2.46 12.66 H
H
H
H
Highest H
3558 -55.45 -13 -42.45 -72.04 -61.9 1.62 8.07 V
5334 -54.89 -13 -41.89 -76.93 -62.06 2.53 9.70 V
8892 -45.60 -13 -32.60 -74.24 -55.8 2.46 12.66 V
V
V
V
V

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.

SPORTON INTERNATIONAL INC.

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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«auanas.  FCC RF Test Report Report No. :FG6N2205-01B
LTE Band 66 / 3MHz / QPSK
_— Over SPA S.G. TX Cable |TX Antenna —
Channel Fr(eﬁnl:-'ezn)c v (EIBF::) (I(';'B"::) Limit Reading Power loss Gain Po'?:/z\f)tlon
(dB) (dBm) (dBm) (dB) (dBi)
3420 -55.22 -13 -42.22 -71.33 -61.29 1.58 7.65 H
5130 -51.66 -13 -38.66 -73.14 -58.95 2.41 9.70 H
8550 -46.28 -13 -33.28 -74.91 -56.41 2.39 12.52 H
15394.5 -38.75 -13 -25.75 -73.36 -49.14 3.76 14.15 H
H
H
Lowest H
3420 -55.11 -13 -42.11 -71.34 -61.18 1.58 7.65 vV
5130 -54.58 -13 -41.58 -76.18 -61.87 2.41 9.70 V
8550 -44 .44 -13 -31.44 -72.65 -54.57 2.39 12.52 V
15394.5 -35.47 -13 -22.47 -70.53 -45.86 3.76 14.15 vV
vV
V
V
3486 -46.30 -13 -33.30 -62.48 -52.64 1.60 7.94 H
5232 -44.42 -13 -31.42 -66.2 -51.65 2.47 9.70 H
8718 -45.68 -13 -32.68 -74.66 -55.85 2.42 12.59 H
H
H
H
Middle H
3486 -53.36 -18 -40.36 -69.77 -59.7 1.60 7.94 \
5232 -54.71 -13 -41.71 -76.53 -61.94 2.47 9.70 V
8718 -44.24 -13 -31.24 -72.67 -54.41 2.42 12.59 V
15699 -34.95 -18 -21.95 -69.92 -45.08 3.89 14.02 \
\
V
V
3552 -52.70 -13 -39.70 -69.07 -59.14 1.62 8.06 H
5334 -43.75 -13 -30.75 -65.83 -50.92 2.53 9.70 H
8886 -47.87 -13 -34.87 -77.19 -58.07 2.46 12.65 H
H
H
H
Highest H
3552 -55.77 -13 -42.77 -72.36 -62.21 1.62 8.06 V
5334 -46.51 -13 -33.51 -68.55 -53.68 2.53 9.70 V
8886 -45.55 -13 -32.55 -74.19 -55.75 2.46 12.65 V
V
V
V
V

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.

SPORTON INTERNATIONAL INC.

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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«auanas.  FCC RF Test Report Report No. :FG6N2205-01B
LTE Band 66 / 5MHz / QPSK
_— Over SPA S.G. TX Cable |TX Antenna —
Channel Fr(eﬁnl:-'ezn)c v (EIBF::) (I(';'B"::) Limit Reading Power loss Gain Po'?:/z\f)tlon
(dB) (dBm) (dBm) (dB) (dBi)
3420 -55.71 -13 -42.71 -71.82 -61.78 1.58 7.65 H
5130 -45.53 -13 -32.53 -67.01 -52.82 2.41 9.70 H
15394.5 -37.68 -13 -24.68 -72.29 -48.07 3.76 14.15 H
H
H
H
Lowest H
3420 -55.92 -13 -42.92 -72.15 -61.99 1.58 7.65 vV
5130 -48.58 -13 -35.58 -70.18 -55.87 2.41 9.70 V
15394.5 -32.73 -13 -19.73 -67.79 -43.12 3.76 14.15 V
vV
vV
V
V
3486 -50.88 -13 -37.88 -67.06 -57.22 1.60 7.94 H
5226 -46.48 -13 -33.48 -68.26 -53.71 2.47 9.70 H
15688.5 -40.31 -13 -27.31 -75.11 -50.46 3.88 14.04 H
H
H
H
Middle H
3486 -54.79 -18 -41.79 -71.2 -61.13 1.60 7.94 \
5226 -47.13 -13 -34.13 -68.95 -54.36 2.47 9.70 V
15688.5 -35.97 -13 -22.97 -70.95 -46.12 3.88 14.04 V
\
\
V
V
3552 -52.75 -13 -39.75 -69.12 -59.19 1.62 8.06 H
5328 -47.65 -13 -34.65 -69.73 -54.82 2.53 9.70 H
15982.5 -42.01 -13 -29.01 -76.59 -51.63 4.01 13.63 H
H
H
H
Highest H
3552 -56.04 -13 -43.04 -72.62 -62.48 1.62 8.06 V
5328 -49.37 -13 -36.37 -71.41 -56.54 2.53 9.70 V
15982.5 -39.67 -13 -26.67 -74.55 -49.29 4.01 13.63 V
V
V
V
V

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.

SPORTON INTERNATIONAL INC.

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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«auanas.  FCC RF Test Report Report No. :FG6N2205-01B
LTE Band 66 / 10MHz / QPSK
_— Over SPA S.G. TX Cable |TX Antenna —
Channel Fr(eﬁnl:-'ezn)c v (EIBF::) (I(';'B"::) Limit Reading Power loss Gain Po'?:/z\f)tlon
(dB) (dBm) (dBm) (dB) (dBi)
3420 -55.89 -13 -42.89 -72 -61.96 1.58 7.65 H
5130 -55.22 -13 -42.22 -76.7 -62.51 2.41 9.70 H
15394.5 -38.86 -13 -25.86 -73.47 -49.25 3.76 14.15 H
H
H
H
Lowest H
3420 -56.11 -13 -43.11 -72.34 -62.18 1.58 7.65 vV
5130 -49.49 -13 -36.49 -71.09 -56.78 2.41 9.70 V
15394.5 -34.27 -13 -21.27 -69.33 -44.66 3.76 14.15 V
vV
vV
V
V
3480 -51.28 -13 -38.28 -67.46 -57.59 1.60 7.91 H
10449 -44.90 -13 -31.90 -77.09 -54.59 2.69 12.38 H
15667.5 -39.49 -13 -26.49 -74.3 -49.68 3.88 14.07 H
H
H
H
Middle H
3480 -54.72 -18 -41.72 -71.13 -61.03 1.60 7.91 \
10449 -44.17 -13 -31.17 -75.53 -53.86 2.69 12.38 V
15667.5 -37.06 -13 -24.06 -72.04 -47.25 3.88 14.07 V
\
\
V
V
3540 -53.98 -13 -40.98 -70.3 -60.41 1.62 8.05 H
5310 -49.70 -13 -36.70 -71.73 -56.88 2.52 9.70 H
15940.5 -41.46 -13 -28.46 -76.07 -51.15 3.99 13.68 H
H
H
H
Highest H
3540 -55.95 -13 -42.95 -72.51 -62.38 1.62 8.05 V
5310 -47.28 -13 -34.28 -69.28 -54.46 2.52 9.70 V
15940.5 -37.32 -13 -24.32 -72.21 -47.01 3.99 13.68 V
V
V
V
V

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.

SPORTON INTERNATIONAL INC.

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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«auanas.  FCC RF Test Report Report No. :FG6N2205-01B
LTE Band 66 / 15MHz / QPSK
_— Over SPA S.G. TX Cable |TX Antenna —
Channel Fr(eﬁnl:-'ezn)c v (EIBF::) (I(';'B"::) Limit Reading Power loss Gain Po'?:/z\f)tlon
(dB) (dBm) (dBm) (dB) (dBi)
3420 -54.29 -13 -41.29 -70.4 -60.36 1.58 7.65 H
5130 -47.13 -13 -34.13 -68.61 -54.42 2.41 9.70 H
15394.5 -39.24 -13 -26.24 -73.85 -49.63 3.76 14.15 H
H
H
H
Lowest H
3420 -55.37 -13 -42.37 -71.6 -61.44 1.58 7.65 vV
5130 -49.63 -13 -36.63 -71.23 -56.92 2.41 9.70 V
15394.5 -35.16 -13 -22.16 -70.22 -45.55 3.76 14.15 V
vV
vV
V
V
3480 -55.07 -13 -42.07 -71.25 -61.38 1.60 7.91 H
5214 -47.90 -13 -34.90 -69.63 -55.14 2.46 9.70 H
15646.5 -39.38 -13 -26.38 -74.2 -49.61 3.87 14.10 H
H
H
H
Middle H
3480 -56.31 -18 -43.31 -72.72 -62.62 1.60 7.91 \
5214 -49.42 -13 -36.42 -71.2 -56.66 2.46 9.70 V
15646.5 -35.15 -13 -22.15 -70.14 -45.38 3.87 14.10 V
\
\
V
V
3534 -50.41 -13 -37.41 -66.72 -56.84 1.61 8.04 H
5298 -46.69 -13 -33.69 -68.67 -53.88 2.51 9.70 H
15888 -42.18 -13 -29.18 -76.82 -51.97 3.97 13.76 H
H
H
H
Highest H
3534 -54.95 -13 -41.95 -71.5 -61.38 1.61 8.04 V
5298 -48.41 -13 -35.41 -70.38 -55.6 2.51 9.70 V
15888 -38.59 -13 -25.59 -73.49 -48.38 3.97 13.76 V
V
V
V
V

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.

SPORTON INTERNATIONAL INC.

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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«auanas.  FCC RF Test Report Report No. :FG6N2205-01B
LTE Band 66 / 20MHz / QPSK
_— Over SPA S.G. TX Cable |TX Antenna —
Channel Fr(eﬁnl:-'ezn)c v (EIBF::) (I(';'B"::) Limit Reading Power loss Gain Po'?:/z\f)tlon
(dB) (dBm) (dBm) (dB) (dBi)
3420 -54.29 -13 -41.29 -70.4 -60.36 1.58 7.65 H
5130 -47.13 -13 -34.13 -68.61 -54.42 2.41 9.70 H
15394.5 -39.24 -13 -26.24 -73.85 -49.63 3.76 14.15 H
H
H
H
Lowest H
3420 -55.37 -13 -42.37 -71.6 -61.44 1.58 7.65 vV
5130 -49.63 -13 -36.63 -71.23 -56.92 2.41 9.70 V
15394.5 -35.16 -13 -22.16 -70.22 -45.55 3.76 14.15 V
vV
vV
V
V
3474 -55.59 -13 -42.59 -71.77 -61.88 1.60 7.89 H
5208 -46.08 -13 -33.08 -67.81 -53.32 2.46 9.70 H
15625.5 -40.74 -13 -27.74 -75.59 -51.01 3.86 14.13 H
H
H
H
Middle H
3474 -54.56 -18 -41.56 -70.97 -60.85 1.60 7.89 \
5208 -49.09 -13 -36.09 -70.87 -56.33 2.46 9.70 V
15625.5 -36.65 -13 -23.65 -71.65 -46.92 3.86 14.13 V
\
\
V
V
3522 -52.61 -13 -39.61 -68.88 -59.03 1.61 8.03 H
5280 -55.39 -13 -42.39 -77.32 -62.59 2.50 9.70 H
15846 -41.45 -13 -28.45 -76.14 -51.32 3.95 13.82 H
H
H
H
Highest H
3522 -56.84 -13 -43.84 -73.35 -63.26 1.61 8.03 V
5280 -55.78 -13 -42.78 -77.72 -62.98 2.50 9.70 V
15846 -37.28 -13 -24.28 -72.21 -47.15 3.95 13.82 V
V
V
V
V

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.

SPORTON INTERNATIONAL INC.

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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«auanas.  FCC RF Test Report Report No. :FG6N2205-01B
LTE Band 5
LTE Band 5/ 1.4MHz / QPSK
_— Over SPA S.G. TX Cable |TX Antenna —
Channel Fr(eﬁnl:-'ezn)c v (53:1) (I(';'B"::) Limit Reading Power loss Gain Po'?:/z\f)tlon
(dB) (dBm) (dBm) (dB) (dBi)
1648 -58.27 -13 -45.27 -68.04 -60.03 0.98 4.89 H
2472 -53.72 -13 -40.72 -67.42 -55.6 1.28 5.32 H
3296 -52.22 -13 -39.22 -70.18 -55.63 1.54 7.10 H
H
H
Lowest H
1648 -58.27 -13 -45.27 -67.98 -60.03 0.98 4.89 Vv
2472 -55.92 -13 -42.92 -69.66 -57.8 1.28 5.32 vV
3296 -53.82 -13 -40.82 -69.72 -57.23 1.54 7.10 V
V
vV
vV
1672 -58.66 -13 -45.66 -68.56 -60.34 0.99 4.82 H
2504 -55.81 -13 -42.81 -69.6 -57.77 1.29 5.40 H
3336 -52.70 -13 -39.70 -68.71 -56.28 1.55 7.28 H
H
H
H
Middle H
1672 -57.68 -13 -44.68 -67.52 -59.36 0.99 4.82 V
2504 -55.81 -18 -42.81 -69.64 -57.77 1.29 5.40 \
3336 -53.80 -13 -40.80 -69.8 -57.38 1.55 7.28 \
V
V
\
\
1696 -58.63 -13 -45.63 -68.62 -60.23 1.00 4.75 H
2544 -54.35 -18 -41.35 -68.32 -56.33 1.30 5.44 H
3384 -53.61 -13 -40.61 -69.68 -57.38 1.57 7.49 H
H
H
H
Highest H
1696 -58.88 -13 -45.88 -68.81 -60.48 1.00 4.75 V
2544 -55.48 -13 -42.48 -69.44 -57.46 1.30 5.44 V
3384 -53.74 -13 -40.74 -69.88 -57.51 1.57 7.49 V
V
V
V
V

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.

SPORTON INTERNATIONAL INC.

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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«auanas.  FCC RF Test Report Report No. :FG6N2205-01B
LTE Band 5 / 3MHz / QPSK
_— Over SPA S.G. TX Cable |TX Antenna —
Channel Fr(eﬁnl:-'ezn)c v (53:1) (I(';'B"::) Limit Reading Power loss Gain Po'?:/z\f)tlon
(dB) (dBm) (dBm) (dB) (dBi)
1648 -58.60 -13 -45.60 -68.37 -60.36 0.98 4.89 H
2472 -55.93 -13 -42.93 -69.63 -57.81 1.28 5.32 H
3296 -53.70 -13 -40.70 -69.66 -57.11 1.54 7.10 H
H
H
H
Lowest H
1648 -58.25 -13 -45.25 -67.96 -60.01 0.98 4.89 vV
2472 -56.09 -13 -43.09 -69.83 -57.97 1.28 5.32 V
3296 -52.82 -13 -39.82 -68.72 -56.23 1.54 7.10 V
vV
vV
V
V
1672 -58.08 -13 -45.08 -67.98 -59.76 0.99 4.82 H
2504 -56.24 -13 -43.24 -70.03 -58.2 1.29 5.40 H
3336 -53.87 -13 -40.87 -69.9 -57.45 1.55 7.28 H
H
H
H
Middle H
1672 -59.20 -18 -46.20 -69.04 -60.88 0.99 4.82 \
2504 -54.19 -13 -41.19 -68.02 -56.15 1.29 5.40 V
3336 -53.51 -13 -40.51 -69.51 -57.09 1.55 7.28 V
\
\
V
V
1688 -57.64 -13 -44.64 -67.58 -59.27 1.00 4.77 H
2536 -55.58 -13 -42.58 -69.49 -57.56 1.30 5.43 H
3384 -53.85 -13 -40.85 -69.92 -57.62 1.57 7.49 H
H
H
H
Highest H
1688 -59.06 -13 -46.06 -68.94 -60.69 1.00 4.77 V
2536 -55.99 -13 -42.99 -69.91 -57.97 1.30 5.43 V
3384 -52.99 -13 -39.99 -69.13 -56.76 1.57 7.49 V
V
V
V
V

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.

SPORTON INTERNATIONAL INC.

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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«auanas.  FCC RF Test Report Report No. :FG6N2205-01B
LTE Band 5 / 5MHz / QPSK
_— Over SPA S.G. TX Cable |TX Antenna —
Channel Fr(eﬁnl:-'ezn)c v (53:1) (I(';'B"::) Limit Reading Power loss Gain Po'?:/z\f)tlon
(dB) (dBm) (dBm) (dB) (dBi)
1648 -58.14 -13 -45.14 -67.91 -59.9 0.98 4.89 H
2472 -55.61 -13 -42.61 -69.31 -57.49 1.28 5.32 H
3296 -52.59 -13 -39.59 -68.55 -56 1.54 7.10 H
H
H
H
Lowest H
1648 -57.78 -13 -44.78 -67.49 -59.54 0.98 4.89 vV
2472 -55.14 -13 -42.14 -68.88 -57.02 1.28 5.32 V
3296 -53.87 -13 -40.87 -69.77 -57.28 1.54 7.10 V
vV
vV
V
V
1672 -58.22 -13 -45.22 -68.12 -59.9 0.99 4.82 H
2504 -55.42 -13 -42.42 -69.21 -57.38 1.29 5.40 H
3336 -52.90 -13 -39.90 -68.91 -56.48 1.55 7.28 H
H
H
H
Middle H
1672 -56.84 -18 -43.84 -66.68 -58.52 0.99 4.82 \
2504 -55.53 -13 -42.53 -69.36 -57.49 1.29 5.40 V
3336 -53.43 -13 -40.43 -69.43 -57.01 1.55 7.28 V
\
\
V
V
1688 -58.47 -13 -45.47 -68.41 -60.1 1.00 4.77 H
2536 -55.95 -13 -42.95 -69.86 -57.93 1.30 5.43 H
3376 -53.94 -13 -40.94 -70.01 -57.68 1.57 7.45 H
H
H
H
Highest H
1688 -58.86 -13 -45.86 -68.74 -60.49 1.00 4.77 V
2536 -55.43 -13 -42.43 -69.35 -57.41 1.30 5.43 V
3376 -53.55 -13 -40.55 -69.69 -57.29 1.57 7.45 V
V
V
V
V

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.

SPORTON INTERNATIONAL INC.

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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«auanas.  FCC RF Test Report Report No. :FG6N2205-01B
LTE Band 5/ 10MHz / QPSK
_— Over SPA S.G. TX Cable |TX Antenna —
Channel Fr(eﬁnl:-'ezn)c v (53:1) (I(';'B"::) Limit Reading Power loss Gain Po'?:/z\f)tlon
(dB) (dBm) (dBm) (dB) (dBi)
1648 -58.12 -13 -45.12 -67.89 -59.88 0.98 4.89 H
2472 -55.84 -13 -42.84 -69.54 -57.72 1.28 5.32 H
3296 -52.94 -13 -39.94 -68.9 -56.35 1.54 7.10 H
H
H
H
Lowest H
1648 -58.62 -13 -45.62 -68.33 -60.38 0.98 4.89 Vv
2472 -55.70 -13 -42.70 -69.44 -57.58 1.28 5.32 V
3296 -53.63 -13 -40.63 -69.53 -57.04 1.54 7.10 V
vV
vV
V
V
1664 -57.62 -13 -44.62 -67.47 -59.33 0.98 4.84 H
2496 -55.59 -13 -42.59 -69.38 -57.54 1.29 5.39 H
3328 -53.56 -13 -40.56 -69.56 -57.1 1.55 7.24 H
H
H
H
Middle H
1664 -58.45 -18 -45.45 -68.24 -60.16 0.98 4.84 \
2496 -54.73 -13 -41.73 -68.56 -56.68 1.29 5.39 V
3328 -53.06 -13 -40.06 -69.05 -56.6 1.55 7.24 V
\
\
V
V
1680 -58.18 -13 -45.18 -68.12 -59.83 0.99 4.80 H
2520 -55.78 -13 -42.78 -69.64 -57.75 1.30 5.42 H
3360 -54.30 -13 -41.30 -70.37 -57.97 1.56 7.38 H
H
H
H
Highest H
1680 -57.99 -13 -44.99 -67.87 -59.64 0.99 4.80 V
2520 -55.82 -13 -42.82 -69.7 -57.79 1.30 5.42 V
3360 -53.79 -13 -40.79 -69.89 -57.46 1.56 7.38 V
V
V
V
V

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.

SPORTON INTERNATIONAL INC.

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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«auanas.  FCC RF Test Report Report No. :FG6N2205-01B
LTE Band 7
LTE Band 7 / 5MHz / QPSK
. . Over SPA S.G. TX Cable |TX Antenna —
Channel Fr(eﬁnl:-'ezn)c v (EIBF::) (I(';'B"::) Limit Reading Power loss Gain Po'?:/z\f)tlon
(dB) (dBm) (dBm) (dB) (dBi)
7500 -42.45 -25 -17.45 -69.7 -51.82 2.43 11.80 H
10008 -36.95 -25 -11.95 -68.62 -46.46 2.70 12.20 H
14994 -38.24 -25 -13.24 -71.51 -48.24 3.60 13.59 H
H
H
Lowest H
7500 -43.01 -25 -18.01 -70.38 -52.38 2.43 11.80 vV
10008 -39.34 -25 -14.34 -70.38 -48.85 2.70 12.20 vV
14994 -34.20 -25 -9.20 -69.24 -44.2 3.60 13.59 V
V
vV
vV
7597 -42.84 -25 -17.84 -70.2 -52.3 2.40 11.86 H
10134 -38.33 -25 -13.33 -70.13 -47.89 2.70 12.25 H
15192 -38.76 -25 -13.76 -72.68 -48.95 3.68 13.87 H
H
H
H
Middle H
7597 -43.19 -25 -18.19 -70.64 -52.65 2.40 11.86 V
10134 -40.58 -25 -15.58 -71.7 -50.14 2.70 12.25 \
15192 -31.14 -25 -6.14 -66.21 -41.33 3.68 13.87 \
V
V
\
\
7696 -41.67 -25 -16.67 -69.14 -51.22 2.37 11.92 H
10260 -37.68 -25 -12.68 -69.65 -47.29 2.69 12.30 H
15390 -37.38 -25 -12.38 -71.93 -47.77 3.76 14.15 H
H
H
H
Highest H
7696 -41.82 -25 -16.82 -69.35 -51.37 2.37 11.92 V
10260 -41.68 -25 -16.68 -72.9 -51.29 2.69 12.30 V
15390 -35.00 -25 -10.00 -70.06 -45.39 3.76 14.15 V
V
V
V
V

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX : 886-3-328-4978
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«auanas.  FCC RF Test Report Report No. :FG6N2205-01B
LTE Band 7 / 10MHz / QPSK
_— Over SPA S.G. TX Cable |TX Antenna —
Channel Fr(eﬁnl:-'ezn)c v (EIBF::) (I(';'B"::) Limit Reading Power loss Gain Po'?:/z\f)tlon
(dB) (dBm) (dBm) (dB) (dBi)
7500 -42.54 -25 -17.54 -69.79 -51.91 2.43 11.80 H
10008 -37.40 -25 -12.40 -69.07 -46.91 2.70 12.20 H
15012 -37.22 -25 -12.22 -70.51 -47.23 3.60 13.62 H
H
H
H
Lowest H
7500 -43.26 -25 -18.26 -70.63 -52.63 2.43 11.80 vV
10008 -38.49 -25 -13.49 -69.53 -48 2.70 12.20 V
15012 -33.50 -25 -8.50 -68.58 -43.51 3.60 13.62 V
vV
vV
V
V
7590 -42.76 -25 -17.76 -70.12 -52.21 2.40 11.85 H
10116 -37.96 -25 -12.96 -69.76 -47.51 2.70 12.25 H
15192 -37.85 -25 -12.85 -71.78 -48.04 3.68 13.87 H
H
H
H
Middle H
7590 -43.84 -25 -18.84 -71.29 -53.29 2.40 11.85 \
10116 -41.24 -25 -16.24 -72.36 -50.79 2.70 12.25 V
15192 -32.02 -25 -7.02 -67.09 -42.21 3.68 13.87 V
\
\
V
V
7680 -40.93 -25 -15.93 -68.39 -50.47 2.37 11.91 H
10242 -37.01 -25 -12.01 -68.97 -46.61 2.69 12.30 H
15372 -36.87 -25 -11.87 -71.35 -47.24 3.75 14.12 H
H
H
H
Highest H
7680 -42.85 -25 -17.85 -70.37 -52.39 2.37 11.91 V
10242 -42.10 -25 -17.10 -73.32 -51.7 2.69 12.30 V
15372 -30.50 -25 -5.50 -65.56 -40.87 3.75 14.12 V
V
V
V
V

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX : 886-3-328-4978
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«auanas.  FCC RF Test Report Report No. :FG6N2205-01B
LTE Band 7 / 15MHz / QPSK
_— Over SPA S.G. TX Cable |TX Antenna —
Channel Fr(eﬁnl:-'ezn)c v (EIBF::) (I(';'B"::) Limit Reading Power loss Gain Po'?:/z\f)tlon
(dB) (dBm) (dBm) (dB) (dBi)
7500 -40.87 -25 -15.87 -68.1 -50.24 2.43 11.80 H
10008 -36.92 -25 -11.92 -68.64 -46.43 2.70 12.20 H
15012 -38.77 -25 -18.77 -72.01 -48.78 3.60 13.62 H
H
H
H
Lowest H
7500 -42.64 -25 -17.64 -69.96 -52.01 2.43 11.80 vV
10008 -38.90 -25 -13.90 -70.01 -48.41 2.70 12.20 V
15012 -34.41 -25 -9.41 -69.5 -44.42 3.60 13.62 V
vV
vV
V
V
7584 -42.76 -25 -17.76 -70.08 -52.21 2.40 11.85 H
10116 -37.40 -25 -12.40 -69.17 -46.95 2.70 12.25 H
15174 -34.66 -25 -9.66 -68.54 -44.83 3.67 13.84 H
H
H
H
Middle H
7584 -43.58 -25 -18.58 -71.07 -53.03 2.40 11.85 \
10116 -42.76 -25 -17.76 -72.83 -52.31 2.70 12.25 V
15174 -31.29 -25 -6.29 -66.31 -41.46 3.67 13.84 V
\
\
V
V
7668 -41.61 -25 -16.61 -69.03 -51.14 2.38 11.90 H
10224 -39.78 -25 -14.78 -71.65 -49.37 2.69 12.29 H
15336 -38.24 -25 -13.24 -72.6 -48.57 3.74 14.07 H
H
H
H
Highest H
7668 -43.84 -25 -18.84 -71.23 -53.37 2.38 11.90 V
10224 -41.50 -25 -16.50 -72.7 -51.09 2.69 12.29 V
15336 -34.73 -25 -9.73 -69.81 -45.06 3.74 14.07 V
V
V
V
V

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX : 886-3-328-4978
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«auanas.  FCC RF Test Report Report No. :FG6N2205-01B
LTE Band 7 / 20MHz / QPSK
_— Over SPA S.G. TX Cable |TX Antenna —
Channel Fr(eﬁnl:-'ezn)c v (EIBF::) (I(';'B"::) Limit Reading Power loss Gain Po'?:/z\f)tlon
(dB) (dBm) (dBm) (dB) (dBi)
7500 -42.64 -25 -17.64 -69.89 -52.01 2.43 11.80 H
10008 -37.31 -25 -12.31 -68.88 -46.82 2.70 12.20 H
15012 -38.51 -25 -13.51 -71.78 -48.52 3.60 13.62 H
H
H
H
Lowest H
7500 -43.12 -25 -18.12 -70.56 -52.49 2.43 11.80 vV
10008 -41.02 -25 -16.02 -72.14 -50.53 2.70 12.20 V
15012 -34.01 -25 -9.01 -69.18 -44.02 3.60 13.62 V
vV
vV
V
V
7572 -42.74 -25 -17.74 -70.04 -52.18 2.41 11.84 H
10098 -38.88 -25 -13.88 -70.59 -48.42 2.70 12.24 H
15156 -37.68 -25 -12.68 -71.41 -47.84 3.66 13.82 H
H
H
H
Middle H
7572 -43.33 -25 -18.33 -70.86 -52.77 2.41 11.84 \
10098 -38.71 -25 -13.71 -69.75 -48.25 2.70 12.24 V
15156 -31.28 -25 -6.28 -66.33 -41.44 3.66 13.82 V
\
\
V
V
7650 -43.63 -25 -18.63 -70.96 -53.14 2.38 11.89 H
10206 -39.08 -25 -14.08 -71.03 -48.67 2.70 12.28 H
15300 -38.56 -25 -13.56 -72.77 -48.86 3.72 14.02 H
H
H
H
Highest H
7650 -43.08 -25 -18.08 -70.56 -52.59 2.38 11.89 V
10206 -41.39 -25 -16.39 -72.52 -50.98 2.70 12.28 V
15300 -34.04 -25 -9.04 -69.1 -44.34 3.72 14.02 V
V
V
V
V

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX : 886-3-328-4978
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«auanas.  FCC RF Test Report Report No. :FG6N2205-01B
LTE Band 12
LTE Band 12/ 1.4MHz / QPSK
.. Over SPA S.G. TX Cable | TX Antenna .
Channel Fr(eﬁnl:-'ezn)c v (53:1) (I(';'B"::) Limit Reading Power loss Gain Po'?:/z\f)tlon
(dB) | (dBm) | (dBm) | (dB) (dBi)
1398 | -57.24 | -13.00 | -4424 | -65.33 | -58.89 0.87 467 H
2097 | -57.39 | -13.00 | -4439 | 6920 | -58.27 116 419 H
2796 | -52.87 | -13.00 | -39.87 | 67.75 | -54.97 1.38 5.64 H
H
H
] H
owest ™398 | -56.48 | -13.00 | -43.48 | 6451 | -58.13 0.87 4.67 v
2097 | 56.82 | -13.00 | -43.82 | 6862 | -57.70 116 419 Y
2796 | 5492 | -13.00 | -41.92 | 6952 | -57.02 1.38 5.64 %
v
Y
Y
1413 | 5821 | -13.00 | 4521 | -66.40 | -59.95 0.87 476 H
2120 | 5719 | -13.00 | -44.19 | -69.09 | -58.13 117 4.26 H
2827 | -53.30 | -13.00 | -40.30 | -68.25 | -5542 1.39 5.66 H
H
H
H
Vi H
iddle 1413 | 5761 | -13.00 | -4461 | -65.74 | -59.35 0.87 476 v
2120 | -56.83 | -13.00 | -43.83 | 68.72 | -57.77 117 4.26 v
2827 | 5421 | 1300 | -4121 | 6886 | -56.33 1.39 5.66 Vv
v
v
%
v
1429 | 5898 | -13.00 | 4598 | -67.39 | -60.81 0.88 4.86 H
2144 | 56.61 | -13.00 | -4361 | 6860 | -57.61 118 433 H
2858 | -5450 | -13.00 | -4150 | -6957 | -56.63 1.40 5.69 H
H
H
H
High H
'ghest ™ 429 | 5893 | -13.00 | -4593 | -6727 | -60.76 0.88 4.86 v
2144 | 57.35 | -13.00 | -44.35 | -69.33 | -58.35 118 433 v
2858 | -54.38 | -13.00 | -41.38 | 6911 | -56.51 1.40 5.69 v
v
v
%
v

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.

SPORTON INTERNATIONAL INC.

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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«auanas.  FCC RF Test Report Report No. :FG6N2205-01B
LTE Band 12/ 3MHz / QPSK
.. Over SPA S.G. TX Cable | TX Antenna .
Channel Fr(eﬁnl:-'ezn)c v (53:1) (I(';'B"::) Limit Reading Power loss Gain Po'?:/z\f)tlon
(dB) | (dBm) | (dBm) | (dB) (dBi)
1398 | -57.08 | -13.00 | -4408 | -6517 | -58.73 0.87 467 H
2097 | -57.00 | -13.00 | -44.00 | 6881 | -57.88 116 419 H
2796 | 5431 | -13.00 | -41.31 | 6919 | -56.41 1.38 5.64 H
H
H
H
] H
owest ™398 | -56.28 | -13.00 | -4328 | -6431 | -57.93 0.87 467 v
2097 | -56.42 | -13.00 | -43.42 | 6822 | -57.30 116 419 v
2796 | 5445 | -13.00 | -41.45 | -69.05 | -56.55 1.38 564 v
Y
Y
v
v
1412 | 5741 | -13.00 | -4441 | -65.60 | -59.14 0.87 475 H
2118 | -56.91 | -13.00 | -43.91 | -68.81 | -57.84 117 4.25 H
2824 | 5422 | 1300 | -4122 | 6917 | -56.34 1.39 5.66 H
H
H
H
Midd H
adle 1412 | 5779 | -13.00 | 4479 | -65.92 | -59.52 0.87 475 v
2118 | -56.56 | -13.00 | -4356 | -68.45 | -57.49 117 4.25 v
2824 | 5414 | -13.00 | -41.14 | 6879 | -56.26 1.39 5.66 v
%
v
v
v
1426 | -59.21 | -13.00 | -46.21 | -67.62 | -61.02 0.88 484 H
2139 | -56.43 | -13.00 | -43.43 | 6842 | -57.42 1.18 432 H
2852 | -53.87 | -13.00 | -40.87 | -68.94 | -56.00 1.40 5.68 H
H
H
H
High H
'ghest ™26 | 5932 | -13.00 | 4632 | -67.66 | -61.13 0.88 4.84 v
2139 | -55.32 | -13.00 | -42.32 | -67.30 | -56.31 118 432 v
2852 | -5419 | -13.00 | -41.19 | -68.92 | -56.32 1.40 5.68 v
%
v
v
v

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.

SPORTON INTERNATIONAL INC.

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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«auanas.  FCC RF Test Report Report No. :FG6N2205-01B
LTE Band 12/ 5MHz / QPSK
_— Over SPA S.G. TX Cable |TX Antenna —
Channel Fr(eﬁnl:-'ezn)c v (53:1) (I(';'B"::) Limit Reading Power loss Gain Po'?:/z\f)tlon
(dB) (dBm) (dBm) (dB) (dBi)
1398 -58.65 -13.00 -45.65 -66.74 -60.30 0.87 4.67 H
2097 -56.87 -13.00 -43.87 -68.68 -57.75 1.16 419 H
2796 -53.71 -13.00 -40.71 -68.59 -55.81 1.38 5.64 H
H
H
H
Lowest H
1398 -58.55 -13.00 -45.55 -66.58 -60.20 0.87 4.67 vV
2097 -57.52 -13.00 -44 .52 -69.32 -58.40 1.16 419 V
2796 -53.89 -13.00 -40.89 -68.49 -55.99 1.38 5.64 V
vV
vV
V
V
1410 -58.73 -13.00 -45.73 -66.92 -60.45 0.87 4.74 H
2115 -57.07 -13.00 -44.07 -68.97 -57.99 1.17 4.25 H
2820 -53.70 -13.00 -40.70 -68.64 -55.81 1.39 5.66 H
H
H
H
Middle H
1410 -58.61 -13.00 -45.61 -66.74 -60.33 0.87 4.74 \
2115 -55.89 -13.00 -42.89 -67.78 -56.81 1.17 4.25 V
2820 -54.47 -13.00 -41.47 -69.11 -56.58 1.39 5.66 V
\
\
V
V
1422 -59.40 -13.00 -46.40 -67.81 -61.19 0.88 4.82 H
2133 -57.03 -13.00 -44.03 -69.01 -58.00 1.18 4.30 H
2844 -53.45 -13.00 -40.45 -68.46 -55.58 1.40 5.68 H
H
H
H
Highest H
1422 -59.22 -13.00 -46.22 -67.56 -61.01 0.88 4.82 V
2133 -57.06 -13.00 -44.06 -69.03 -58.03 1.18 4.30 V
2844 -54.54 -13.00 -41.54 -69.23 -56.67 1.40 5.68 V
V
V
V
V

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.

SPORTON INTERNATIONAL INC.

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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«auanas.  FCC RF Test Report Report No. :FG6N2205-01B
LTE Band 12/ 10MHz / QPSK
_— Over SPA S.G. TX Cable |TX Antenna —
Channel Fr(eﬁnl:-'ezn)c v (53:1) (I(';'B"::) Limit Reading Power loss Gain Po'?:/z\f)tlon
(dB) (dBm) (dBm) (dB) (dBi)
1400 -58.47 -13.00 -45.47 -66.62 -60.13 0.87 4.68 H
2096 -57.56 -13.00 -44.56 -69.29 -58.43 1.16 419 H
2792 -53.92 -13.00 -40.92 -68.70 -56.02 1.38 5.63 H
H
H
H
Lowest H
1400 -58.16 -13.00 -45.16 -66.42 -59.82 0.87 4.68 vV
2096 -56.67 -13.00 -43.67 -68.36 -57.54 1.16 419 V
2792 -53.42 -13.00 -40.42 -68.08 -55.52 1.38 5.63 Vv
vV
vV
V
V
1408 -58.03 -13.00 -45.03 -66.28 -59.74 0.87 4.73 H
2104 -56.75 -13.00 -43.75 -68.52 -57.65 1.17 4.21 H
2808 -53.03 -13.00 -40.03 -67.88 -55.14 1.39 5.65 H
H
H
H
Middle H
1408 -58.30 -13.00 -45.30 -66.49 -60.01 0.87 4.73 \
2104 -56.77 -13.00 -43.77 -68.61 -57.67 1.17 4.21 V
2808 -54.33 -13.00 -41.33 -68.96 -56.44 1.39 5.65 V
\
\
V
V
1416 -59.14 -13.00 -46.14 -67.33 -60.89 0.87 4.78 H
2120 -56.99 -13.00 -43.99 -68.83 -57.93 1.17 4.26 H
2824 -54.31 -13.00 -41.31 -69.26 -56.43 1.39 5.66 H
H
H
H
Highest H
1416 -58.79 -13.00 -45.79 -66.91 -60.54 0.87 4.78 V
2120 -57.23 -13.00 -44.23 -69.07 -58.17 1.17 4.26 V
2824 -54.25 -13.00 -41.25 -68.94 -56.37 1.39 5.66 V
V
V
V
V

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.

SPORTON INTERNATIONAL INC.

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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«auanas.  FCC RF Test Report Report No. :FG6N2205-01B
LTE Band 13
LTE Band 13/ 5MHz / QPSK
_— Over SPA S.G. TX Cable |TX Antenna —
Channel Fr(eﬁnl:-'ezn)c v (53:1) (I(';'B"::) Limit Reading Power loss Gain Po'?:/z\f)tlon
(dB) (dBm) (dBm) (dB) (dBi)
1554 -58.55 -13 -45.55 -67.97 -60.61 0.94 5.15 H
2331 -54.62 -13 -41.62 -67.55 -56.13 1.24 4.89 H
3108 -53.88 -13 -40.88 -69.63 -56.52 1.48 6.28 H
H
H
Lowest H
1554 -58.86 -13.00 -45.86 -68.20 -60.92 0.94 5.15 vV
2331 -55.10 -13 -42.10 -68.05 -56.61 1.24 4.89 vV
3108 -54.00 -13 -41.00 -69.40 -56.64 1.48 6.28 V
\'
vV
vV
1559 -57.91 -42.15 -15.76 -67.33 -59.96 0.94 5.13 H
2338 -55.38 -13 -42.38 -68.39 -56.90 1.24 4.91 H
3118 -52.52 -13 -39.52 -68.28 -55.20 1.48 6.32 H
H
H
H
Middle H
1559 -58.67 -42.15 -16.52 -68.01 -60.72 0.94 5.13 V
2338 -55.62 -18 -42.62 -68.65 -57.14 1.24 4.91 \
3118 -53.32 -18 -40.32 -68.76 -56.00 1.48 6.32 \
\'
\'
\
\
1564 -57.89 -42.15 -15.74 -67.31 -59.92 0.94 5.12 H
2346 -54.73 -18 -41.73 -67.75 -56.28 1.24 4.94 H
3128 -53.72 -13 -40.72 -69.48 -56.45 1.49 6.36 H
H
H
H
Highest H
1564 -59.17 -42.15 -17.02 -68.51 -61.20 0.94 5.12 V
2346 -55.31 -13 -42.31 -68.35 -56.86 1.24 4.94 V
3128 -54.52 -13 -41.52 -69.96 -57.25 1.49 6.36 V
\'
\'
\
\

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.

SPORTON INTERNATIONAL INC.

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

: B2-31 of 34




saronas. FCC RF Test Report Report No. :FG6N2205-01B
LTE Band 13 / 10MHz / QPSK
. Over SPA S.G. TX Cable |TX Antenna A
Channel Fr(eﬁnl:.lezn)c v (53:1 ) (I(';g::) Limit Reading Power loss Gain Po'?:/z\f)tlon
(dB) (dBm) (dBm) (dB) (dBi)
1554 -57.71 -13 -44.71 -67.13 -59.77 0.94 5.15 H
2331 -55.88 -13 -42.88 -68.81 -57.39 1.24 4.89 H
3108 -53.77 -13 -40.77 -69.52 -56.41 1.48 6.28 H
H
H
H
Middle H
1554 -58.69 -13 -45.69 -68.03 -60.75 0.94 5.15 vV
2331 -55.62 -13 -42.62 -68.57 -57.13 1.24 4.89 \'
3108 -54.63 -13 -41.63 -70.03 -57.27 1.48 6.28 \'
vV
vV
\'
\'
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
SPORTON INTERNATIONAL INC. Page Number : B2-32 of 34

TEL : 886-3-327-3456
FAX : 886-3-328-4978




«auanas.  FCC RF Test Report Report No. :FG6N2205-01B
LTE Band 17
LTE Band 17 / 5MHz / QPSK
_— Over SPA S.G. TX Cable |TX Antenna —
Channel Fr(eﬁnl:-'ezn)c v (53:1) (I(';'B"::) Limit Reading Power loss Gain Po'?:/z\f)tlon
(dB) (dBm) (dBm) (dB) (dBi)
1408 -57.10 -13 -44.10 -65.29 -58.81 0.87 4.73 H
2112 -52.02 -13 -39.02 -63.84 -52.94 1.17 4.24 H
2816 -53.83 -13 -40.83 -68.77 -55.94 1.39 5.65 H
H
H
Lowest H
1408 -56.85 -13 -43.85 -64.98 -58.56 0.87 4.73 vV
2112 -52.09 -13 -39.09 -63.90 -53.01 1.17 4.24 vV
2816 -54.18 -13 -41.18 -68.82 -56.29 1.39 5.65 V
\'
vV
vV
1415 -57.24 -13 -44.24 65.43 -58.99 0.87 4.77 H
2120 -46.95 -13 -33.95 -58.85 -47.89 1.17 4.26 H
2830 -54.38 -13 -41.38 -69.39 -56.50 1.39 5.66 H
H
H
H
Middle H
1415 -56.97 -13 -43.97 -65.10 -58.72 0.87 4.77 V
2120 -51.77 -18 -38.77 -63.66 -52.71 1.17 4.26 \
2830 -54.81 -18 -41.81 -69.50 -56.93 1.39 5.66 Vv
\'
\'
\
\
1422 -59.42 -18 -46.42 -67.83 -61.21 0.88 4.82 H
2133 -51.75 -18 -38.75 -63.73 -52.72 1.18 4.30 H
2844 -53.39 -13 -40.39 -68.40 -55.52 1.40 5.68 H
H
H
H
Highest H
1422 -58.11 -13 -45.11 -66.45 -59.90 0.88 4.82 V
2133 -52.01 -13 -39.01 -63.98 -52.98 1.18 4.30 V
2844 -54.58 -13 -41.58 -69.27 -56.71 1.40 5.68 V
\'
\'
\
\

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.

SPORTON INTERNATIONAL INC.

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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«auanas.  FCC RF Test Report Report No. :FG6N2205-01B
LTE Band 17 / 10MHz / QPSK
_— Over SPA S.G. TX Cable |TX Antenna —
Channel Fr(eﬁnl:-'ezn)c v (53:1) (I(';'B"::) Limit Reading Power loss Gain Po'?:/z\f)tlon
(dB) (dBm) (dBm) (dB) (dBi)
1408 -53.66 -13 -40.66 -61.85 -55.37 0.87 4.73 H
2112 -48.35 -13 -35.35 -60.17 -49.27 1.17 4.24 H
2816 -53.96 -13 -40.96 -68.90 -56.07 1.39 5.65 H
H
H
H
Lowest H
1408 -53.39 -13 -40.39 -61.52 -55.10 0.87 4.73 vV
2112 -46.54 -13 -33.54 -58.35 -47.46 1.17 4.24 V
2816 -53.97 -13 -40.97 -68.61 -56.08 1.39 5.65 Vv
vV
vV
V
V
1408 -53.51 -13 -40.51 -61.70 -55.22 0.87 4.73 H
2120 -51.31 -13 -38.31 -63.21 -52.25 1.17 4.26 H
2820 -54.42 -13 -41.42 -69.36 -56.53 1.39 5.66 H
H
H
H
Middle H
1408 -54.05 -18 -41.05 -62.18 -55.76 0.87 4.73 \
2120 -52.39 -13 -39.39 -64.28 -53.33 1.17 4.26 V
2820 -54.72 -13 -41.72 -69.36 -56.83 1.39 5.66 V
\
\
V
V
1416 -54.37 -13 -41.37 -62.56 -56.12 0.87 4.78 H
2120 -46.74 -13 -33.74 -58.64 -47.68 1.17 4.26 H
2824 -54.37 -13 -41.37 -69.32 -56.49 1.39 5.66 H
H
H
H
Highest H
1416 -54.53 -13 -41.53 -62.66 -56.28 0.87 4.78 V
2120 -48.89 -13 -35.89 -60.78 -49.83 1.17 4.26 V
2824 -53.75 -13 -40.75 -68.40 -55.87 1.39 5.66 V
V
V
V
V

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.

SPORTON INTERNATIONAL INC.

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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